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Test Result Summary

Clause Test Iltem Result

FCC 15.247(b) (3) Maximum Peak Conducted Output Power Pass
FCC 15.247(e) Maximum Power Spectral Density Pass
FCC 15.247(a) (2) 6dB Bandwidth Pass
FCC 15.247(d) Band-edge compliance Pass

FCC 15.209 / FCC Spurious Radiated Emissions and Restricted Bands p
X ass

15.205 of Operation

Note: FCC part 15 subpart E Test results are covered in Test Report: 01200178 001
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List of Test and Measurement Instruments

TUV Rheinland (India) Pvt. Ltd. , Bangalore

A_ TUVRheinland®

Equipment Manufacturer Model SIN Cgﬂgrggén
EMI Test Receiver Rohde &Schwarz ESU 40 100288 21.06.2013
Hybrid Log Periodic antenna ETS Lindgren 3142D 00081354 26.06.2013
Broadband Horn Antenna Frankonia HAX-18 HAX18-802 23.03.2013
Emission Horn Antenna ETS Lindgren 116706 00107323 24-08-2013
Active Loop Antenna Frankonia LAX-10 LAX-10-800 11.04.2013
Spectrum Analyzer Agilent E4407B US41192772 | 17.03.2013
Technologies

Testing Facilities:

1) TUV Rheinland (India) Private Limited
No. 108, West Wing
Electronic city Phase |
Bangalore — 560100

Test Report No.: 01200177 001

Date: 21.01.2013
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General Product Information

Product Function and Intended Use

The RS-WC-301 module is a complete IEEE 802.11a/b/g/n wireless device server that provides a
Wireless interface to any equipment having a UART, SPI or USB interface. The module integrates a MAC,
baseband processor, RF transceiver with power amplifier; and all WLAN protocol and networking stack
functionality in embedded firmware to make a fully self-contained 802.11n WLAN solution for a variety of
applications. The module integrates an antenna and a U.FL connector for external antenna with an option
to select either one of them.

Ratings and System Details

2400 — 2483.5 MHz
5725 — 5850 MHz

Operating Frequency

No. of channel 2400 — 2483.5 MHz 13 (Refer Table 1) Page 7 of 156
' 5725 — 5850 MHz 5 (Refer Table 1) Page 7 of 156
Channel Spacing 2400 — 2483.5 MHz 5 MHz
5725 — 5850 MHz 20 MHz

802.11b | 18.87 dBm
2400 — 2483.5 MHz | 802.11g | 19.13dBm
Transmitted Power 802.11n 18.90 dBm
802.11a | 10.37 dBm
5725-5850MHz 1555 71, 110.83 dBm
802.11a OFDM with BPSK,QPSK, 16-QAM, 64-QAM
802.11b DSSS with DBPSK,DQPSK
Modulation OFDM with BPSK,QPSK, 16-QAM,
802.11¢g 64-0AM
802.11n BPSK,QPSK,16-QAM,64-QAM
802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
802.11b:1,2, 5.5,11 Mbps

Data Rate 802.11g: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
802.11n: 6.5, 13, 19.5, 26, 39, 52, 58.5, 65 Mbps
Number of antenna Two Alternative

Antenna Gain &Type (Refer Table 2) Page 8 of 156

Supply Voltage 3.1-3.6 V DC from host device
Dimensions 40 mm X 22 mm
Environmental -40°C to +85°C

Test Conditions:
Voltage: 5V DC from USB
Environmental conditions:

Temperature: +23°C  RH: 62%

Test Report No.: 01200177 001 Date: 21.01.2013 Page 5 of 156
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Test Set-up and Operation Mode

Principle of Configuration Selection

Transmission was enabled with 100% duty cycle duty on low, mid and high channel.

Test Operation and Test Software
Hyper terminal in the computer was used to enable the transmission with 100% duty cycle, changing

channels (low/mid/high) and data rates on the EUT for the tests in this report.

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance
-The channels 11, 12 and 13 were tested with reduced power levels to achieve the compliance. The
detailed GC values with respect to data rates are tabulated in page 155 and 156 of 156 of this report.

Test Modes — Data Rates and Modulations
For Radiated spurious emissions, the tests were performed for all data rates and only worst results are
reported in this report.

Table of frequencies

Frequency
Frequency Band Channel No. (MH2)
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
2400 — 2483.5 MHz 7 2442
8 2447
9 2452
10 2457
11 2462
12 2467
13 2472
149 5745
153 5765
5725 - 5850 MHz 157 5785
161 5805
165 5825
Table 1

"The channels 11, 12 and 13 use 4.5 dB and 5.88dB power reductions to achieve band edge compliance
for 802.11 g mode and 802.11n modes respectively. The detailed GC values with respect to data rates are
tabulated in page 155 and 156 of 156 of this report"

Test Report No.: 01200177 001 Date: 21.01.2013 Page 6 of 156
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Antenna Antenna Gain
Number Make Model/Part # (dBi) Type of Antenna
Antenna 1 RainSun AN1003 1 dBi Multilayer Chip
antenna
Antenna 2 Pulse W1043 2 dBi External antenna
Table 2

Test Report No.: 01200177 001 Date: 21.01.2013 Page 7 of 156
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Test Methodology

Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.4-2003.
The equipment under test (EUT) was placed at the middle of the 80 cm high turntable, and the EUT is 3
meters far from the measuring antenna. The turntable was rotated 360° for obtaining the maximum
emission. The height of the measuring antennas was scanned between 1m and 4m, and the antenna
rotated to repeat the measurements for both the horizontal and vertical antenna polarizations. Repeat the
measurement steps until the maximum emissions were obtained. The measurement above 1000MHz was
performed by horn antenna. The measurement below 30MHz was performed by loop antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded.

Semi-anechoic

L | ‘ ‘ ‘ Pre-Amplifier Measuring Receiver /

EUT M | Spectrum Analyzer
I 1 Turntable
Ground

Test Results:

Test Report No.: 01200177 001 Date: 21.01.2013 Page 8 of 156
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Maximum Peak Conducted Output Power Section 15.247(b) (3)

Result Pass

Test Specification
Measurement Bandwidth (RBW)
Requirement

FCC Part 15 Subpart C
3 MHz
<1 watt (30dBm) for Digital Transmission System.

Note: Power option 2 Is used for Measurning Maximum Peak Conducted output Power.

Test Method:

EUT _| 10 dB Attenuator I_ Spectrum
Analyzer
Test Result:
802.11 Data Rate F?ehqatjnennecly F-’roovt/aelr Limit Margin
Protocol (Mbps) (MH2) (dBm) (dBm) (dB)

2412.00 16.69 30.00 -13.31
1 2442.00 17.29 30.00 -12.71
5 2472.00 14.47 30.00 -15.53
2412.00 18.87 30.00 -11.13
11 2442.00 18.58 30.00 -11.42
2472.00 15.57 30.00 -14.43

Test Report No.: 01200177 001

Date: 21.01.2013

Page 9 of 156
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Ref21 dBm

A TUVRheinland®

#Atten 20 dB

#Peak

Log s

10

dB/

Oftst

1

dB

Center 2.412 GHz
#Res BW 3 MHz

Span 15 MH:z

#VBW 3 MHz Sweep 9.99 ms (1000

Channel Fower

16.69 dBm /10.0000 MHz

Data Rate: 1 Mbps

Fower Spectral Density

-53.32 dBm/Hz

Channel Frequency: 2412 MHz

Ref 25 dBm

Atten 25 dB

Peak

——

——t

Log —

10 "

dB/

Offst

1

dB

Center 2.442 GHz
#Res BW 3 MHz

Channel Power

17.29 dBm /10.0000 MHz

Data Rate: 1 Mbps

Span 20 MHz

#VBW 3 MHz Sweep 9.99 ms (1000

Fower Spectral Density

-52.71 dBm/Hz

Channel Frequency: 2442 MHz

Test Report No.: 01200177 00

1

Date: 21.01.2013
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Ref 25 dBm Atten 25 dB
Peak
Log b= 1
e
10 = =]
dB/ [
Offst
11
dB
Center 2.472 GHz Span 20 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Power Fower Spectral Density
14.47 dBm /10.0000 MHz -55.53 dBm/Hz
Data Rate: 1 Mbps Channel Frequency: 2472 MHz
Ref 25 dBm Atten 25 dB
Peak
L S it ]
og - ———
10 [ —
dB/f
Offst
11
dB
Center 2.412 GHz Span 20 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density
18.87 dBm /10.0000 MHz -51.13 dBm/Hz
Data Rate: 11 Mbps Channel Frequency: 2412 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 11 of 156
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Ref25 dBm Atten 25 dB

Peak

L s e | _‘“‘-H"""--.____H

1;9 T S

|~ ]

dB/

Offst

11

dB

Center 2.442 GHz Span 20 MHz

#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Power Fower Spectral Density
18.58 dBm /10.0000 MHz -51.42 dBm/Hz
Data Rate: 11 Mbps Channel Frequency: 2442 MHz

Ref25 dBm Atten 25 dB

Peak

Lﬂg — s S -‘_‘_‘-""‘---__‘___H_H

10 — —

dB/ [

Offst

1

dB

Center 2.472 GHz Span 20 MHz

#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density

15.57 dBm /10.0000 MHz -54.43 dBm/Hz

Data Rate: 11 Mbps Channel Frequency: 2472 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 12 of 156



A TUVRheinland®

www.tuv.com

802.11 Data Rate F?ehqaunennecly I;roovt/aelr Limit Margin
Protocol (Mbps) (MHz2) (dBm) (dBm) (dB)
2412.00 18.93 30.00 -11.07
6 2442.00 18.57 30.00 -11.43
2472.00 14.59 30.00 -15.41
2412.00 19.13 30.00 -10.87
g 24 2442.00 18.88 30.00 -11.12
2472.00 15.01 30.00 -14.99
2412.00 18.31 30.00 -11.69
54 2442.00 18.33 30.00 -11.67
2472.00 14.98 30.00 -15.02
Ref 25 dBm Atten 25 dB
Peak — -
Lo s B
| .
10 =
dB/
Offst
11
dB
Center 2.412 GHz Span 33 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density
18.93 dBm /16.5000 MHz -53.29 dBm/Hz
Data Rate: 6 Mbps Channel Frequency: 2412 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 13 of 156
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Ref 25 dBm Atten 25 dB
Peak _— — i
0’ - ——
WETTPr e o [Ty
dB/f
Offst
1
dB
Center 2.442 GHz Span 33 MHz
#Res BW 3 MHz #VBW 3 MH: Sweep 9.99 ms (1000
iZhannel Power Fower Spectral Density
18.57 dBm /16.5000 MHz -53.55 dBm/Hz
Data Rate: 6 Mbps Channel Frequency: 2442 MHz
Ref 25 dBm Atten 25 dB
Peak
Log . o T N
10 e, [,
il .
dB! [t ™
Offst
11
dB
Center 2.472 GHz Span 33 MH:z
#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density
14.59 dBm /16.5000 MHz -57.99 dBm/Hz
Data Rate: 6 Mbps Channel Frequency: 2472 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 14 of 156
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Ref 25 dBm Atten 25 dB
Peak . .
Log b
10 e o ey
dB/f
Offst
11
dB
Center 2.412 GHz Span 33 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density
19.13 dBm /16.5000 MHz -53.04 dBm/Hz
Data Rate: 24 Mbps Channel Frequency: 2412 MHz
Ref 25 dBm Atten 25 dB
Peak . .
#;9 > . .
e T LR
dB/f
Offst
11
dB
Center 2.442 GHz Span 33 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density
18.88 dBm /16.5000 MHz -53.29 dBm/Hz
Data Rate: 24 Mbps Channel Frequency: 2442 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 15 of 156
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Ref 25 dBm Atten 25 dB

Peak

Lug r"_“q""w_'-‘ LA T _“l-“

10 ] -

(-] T r—— e

Offst

11

dB

Center 2.472 GHz Span 33 MH:z

#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

15.01 dBm /16.5000 MHz -97.17 dBm/Hz

Data Rate: 24 Mbps Channel Frequency: 2472 MHz

Ref 25 dBm Atten 25 dB

Peak —

L I e u
og — ~—

10 T T R A ———

dB/

Offst

11

dB

Center 2.412 GHz Span 33 MHz

#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density

18.31 dBm /16.5000 MHz -53.86 dBm/Hz

Data Rate: 54 Mbps Channel Frequency: 2412 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 16 of 156
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Ref 25 dBm

A TUVRheinland®

Atten 25 dB

Peak

_..r""’

[—

Log

10 E——

dB/

Offst

1

dB

Center 2.442 GHz
#Res BW 3 MHz

Span 33 MHz

#VBW 3 MHz Sweep 9.99 ms (1000

Channel Fower

18.33 dBm /16.5000 MHz

Data Rate: 54 Mbps

Fower Spectral Density

-33.84 dBm/Hz

Channel Frequency: 2442 MHz

Ref 25 dBm

Atten 25 dB

Peak

Log

framsre]

N aaa T e

10 7

T T e

Offst

1

dB

Center 2.472 GHz
#Res BW 3 MHz

Span 33 MHz

#VBW 3 MHz Sweep 9.99 ms (1000

Channel FPower

14.98 dBm /16.5000 MHz

Data Rate: 54 Mbps

Fower Spectral Density

-57.19 dBm/Hz

Channel Frequency: 2472 MHz

Test Report No.: 01200177 001

Date: 21.01.2013
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802.11 Data Rate FSehqa:Jnennec,!y I;roovt/aelr Limit Margin
Protocol (Mbps) (MH2) (dBm) (dBm) (dB)

2412.00 17.45 30.00 -12.55

2442.00 18.79 30.00 -11.21

2472.00 14.50 30.00 -15.50

o 5745.00 10.60 30.00 -19.40

5785.00 10.05 30.00 -19.95

5825.00 8.62 30.00 -21.38

2412.00 17.52 30.00 -12.48

2442.00 18.90 30.00 -11.10

2472.00 14.66 30.00 -15.34

" 3 5745.00 10.83 30.00 -19.17

5785.00 10.20 30.00 -19.80

5825.00 8.80 30.00 -21.20

2412.00 17.43 30.00 -12.57

2442.00 18.54 30.00 -11.46

2472.00 14.73 30.00 -15.27

o 5745.00 10.71 30.00 -19.29

5785.00 10.22 30.00 -19.78

5825.00 8.79 30.00 -21.21

Test Report No.: 01200177 001 Date: 21.01.2013 Page 18 of 156
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Ref 23 dBm

Peak
Log
10
dB/
Offst
11
dB

Atten 25 dB

A TUVRheinland®

T

Lraer

e

A

Center 2.412 GHz
#Res BW 3 MHz

Span 35 MHz

#VBW 3 MHz Sweep 9.99 ms (1000

Channel Power

17.45 dBm /17.7000 MHz

Data Rate: 6.5 Mbps

Ref 25 dBm

Peak
Log
10
dB/
Offst
11
dB

Atten 25 dB

Fower Spectral Density

-33.03 dBm/Hz

Channel Frequency: 2412 MHz

Pl

BT

Center 2.442 GHz
#Res BW 3 MHz

Span 35 MHz

#VBW 3 MHz Sweep 9.99 ms (1000

Channel Fower

18.79 dBm /17.7000 MHz

Data Rate: 6.5 Mbps

Fower Spectral Density

-33.69 dBm/Hz

Channel Frequency: 2442 MHz

Test Report No.: 01200177 001
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Ref 25 dBm Atten 25 dB
Peak
L - e i i
1;9 A T
= T
dB/ |l
Offst
11
dB
Center 2.472 GHz Span 35 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density
14.50 dBm /17.7000 MHz -57.98 dBm/Hz
Data Rate: 6.5 Mbps Channel Frequency: 2472 MHz
Ref 25 dBm Atten 25 dB
Peak
Log - bt i
10 — e
dB/ o
Offst
11
dB
Center 5.745 GHz Span 35 MH:z
#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density
10.60 dBm /17.7000 MHz -61.88 dBm/Hz
Data Rate: 6.5 Mbps Channel Frequency: 5745 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 20 of 156



A TUVRheinland®

www.tuv.com

Ref 25 dBm Atten 25 dB

Peak

Log e e

10 ubm'"*-.\‘_\

i T i LV

Offst

11

dB

Center 5.785 GHz Span 35 MHz

#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

10.05 dBm /17.7000 MHz -62.43 dBm/Hz

Data Rate: 6.5 Mbps Channel Frequency: 5785 MHz

Ref 25 dBm Atten 25 dB

Peak

Log —F e -

dB/ - ]

Offst e LAY “Tokigh i L)

1

dB

Center 5.825 GHz Span 35 MHz

#Res BW 3 MHz #VBW 3 MH: Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

8.62dBm /17.7000 MHz -63.86 dBm/Hz

Data Rate: 6.5 Mbps Channel Frequency: 5825 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 21 of 156
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Ref 25 dBm Atten 25 dB

Peak I

I_ I“-"."m """""""""’“Hm—._“h‘h

135 W‘j “\-..__me

dB/f '

Offst

1

dB

Center 2.412 GHz Span 35 MHz

#Res BW 3 MHz #VBW 3 MH: Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

17.52 dBm /17.7000 MHz -54.96 dBm/Hz

Data Rate: 39 Mbps Channel Frequency: 2412 MHz

Ref 25 dBm Atten 25 dB

Peak

L W .

TI

dB/f

Offst

11

dB

Center 2.442 GHz Span 35 MH:z

#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

18.90 dBm /17.7000 MHz -53.58 dBm/Hz

Data Rate: 39 Mbps Channel Frequency: 2442 MHz
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Ref 25 dBm Atten 25 dB

Peak

Log =1 : —

10 —* T

dB/ |y ]

Offst

11

dB

Center 2.472 GHz Span 35 MH:z

#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

14.66 dBm /17.7000 MHz -57.80 dBm/Hz

Data Rate: 39 Mbps Channel Frequency: 2472 MHz

Ref 25 dBm Atten 25 dB

Peak

s —— —=

dB/ [ S

Offst

11

dB

Center 5.745 GHz Span 35 MH:z

#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

10.83 dBm /17.7000 MHz -61.65 dBm/Hz

Data Rate: 39 Mbps Channel Frequency: 5745 MHz
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Ref 25 dBm Atten 25 dB

Peak

Lug L .. -

. s

10 —

dB/ [t I L

Offst

1"

dB

Center 5.785 GHz Span 35 MH:z

#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

10.20 dBm /17.7000 MHz -62.28 dBm/Hz

Data Rate: 39 Mbps Channel Frequency: 5785 MHz

Ref25 dBm Atten 25 dB

Peak

Log e ==

10 —r

dB/ e

Offst  powiag ‘\""W

"

dB

Center 5.825 GHz Span 35 MHz

#Res BW 3 MHz #VBW 3 MH: Sweep 9.99 ms (1000
iZhannel Power Fower Spectral Density

8.80 dBm /17.7000 MHz -63.68 dBm/Hz

Data Rate: 39 Mbps Channel Frequency: 5825 MHz
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Ref 25 dBm Atten 25 dB

Peak 1 . i

L | - —

1:5 - Mh‘"--m“,

dB/ ™ =

Offst

11

dB

Center 2.412 GHz Span 35 MH:z

#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density

17.43 dBm /17.7000 MHz -95.05 dBm/Hz

Data Rate: 65 Mbps Channel Frequency: 2412 MHz

Ref 25 dBm Atten 25 dB

Peak -

Log L er]

10 W’f K"“M

dB/

Offst

1

dB

Center 2.442 GHz Span 35 MHz

#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Fower Fower Spectral Density

18.54 dBm /17.7000 MHz -53.94 dBm/Hz

Data Rate: 65 Mbps Channel Frequency: 2442 MHz
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Ref25 dBm

Atten 25 dB

A TUVRheinland®

Peak

P

Log

10 7

1 T

Offst

1

dB

Center 2.472 GHz
#Res BW 3 MHz

#VBW 3 MHz

Span 35 MHz

Sweep 9.99 ms (1000

Channel Fower

14.73 dBm /17.7000 MHz

Data Rate: 65 Mbps

Ref25 dBm

Aften 25 dB

Fower Spectral Density

Channel Fr

-57.75 dBm/Hz

equency: 2472 MHz

Peak

Log

10 —

dB/  [peeraRET

Offst

11
dB

Center 5.745 GHz
#Res BW 3 MHz

Channel Fower

#VBW 3 MHz

Fower Spectral Density

10.71 dBm /17.7000 MHz -61

Data Rate: 65 Mbps

Channel Fr

Sweep 9.99 ms (1000

Span 35 MHz

77 dBm/Hz

equency: 5745 MHz

Test Report No.: 01200177 001
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Ref25 dBm Atten 25 dB

Peak

Log ; s 2 NE—

10 - .

Offst

1

dB

Center 5.785 GHz Span 35 MHz

#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Zhannel Power Fower Spectral Density

10.22 dBm /17.7000 MHz -62.26 dBm/Hz

Data Rate: 65 Mbps Channel Frequency: 5785 MHz

Ref25 dBm Atten 25 dB

Peak

Log e =

]

10 A

dB/ o R

Offst MR ™ i o YT

1

dB

Center 5.825 GHz Span 35 MH:z

#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
iZhannel Power Fower Spectral Density

8.79dBm [/17.7000 MHz -63.69 dBm/Hz

Data Rate: 65 Mbps Channel Frequency: 5825 MHz
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802.11 Data Rate F?ehqaunennecly I;roovf/aelr Limit Margin
Protocol (Mbps) (MHz2) (dBm) (dBm) (dB)
5745.00 10.04 30.00 -19.96
6 5785.00 9.56 30.00 -20.44
5825.00 8.29 30.00 -21.71
5745.00 10.18 30.00 -19.82
a 24 5785.00 9.74 30.00 -20.26
5825.00 8.60 30.00 -21.40
5745.00 10.37 30.00 -19.63
54 5785.00 9.98 30.00 -20.02
5825.00 8.49 30.00 -21.51
Ref 25 dBm Atten 25 dB
Peak
Log - i -
10 -
Ly N
[+ [ 1 "y B i
Offst
11
dB
Center 5.745 GHz Span 35 MH:z
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Zhannel Power Fower Spectral Density
10.04 dBm /16.5000 MHz -62.12 dBm/Hz
Data Rate: 6 Mbps Channel Frequency: 5745 MHz
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Ref 25 dBm Atten 25 dB
Peak
L S e "
0 7 ~
-t [,
dB/f L= e
Offst -
11
dB
Center 5.785 GHz Span 35 MHz
#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density
9.56 dBm /16.5000 MHz -62.62 dBm/Hz
Data Rate: 6 Mbps Channel Frequency: 5785 MHz
Ref 25 dBm Atten 25 dB
Peak
Log = o
ik .
10 ‘r..r-"' ""-n.““
dB/ e
Offst  |[rersuridd” Fetdirewad]
11
dB
Center 5.825 GHz Span 35 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Power Fower Spectral Density
8.29 dBm /16.5000 MHz -63.88 dBm/Hz
Data Rate: 6 Mbps Channel Frequency: 5825 MHz
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Ref 25 dBm

Atten 25 dB

A TUVRheinland®

Peak

Log

]

10

dB/  [eeeerri—=

Offst

1

dB

Center 5.745 GHz
#Res BW 3 MHz

Channel Fower

#VBW 3 MHz

10.18 dBm /16.5000 MHz

Data Rate: 24 Mbps

Ref 25 dBm

Atten 25 dB

Span 35 MH:z
Sweep 9.99 ms (1000

Fower Spectral Density

-61.99 dBm/Hz

Channel Frequency: 5745 MHz

Peak

Log

10

dB/ bt

Offst

1

dB

Center 5.785 GHz
#Res BW 3 MHz

Channel Fower

9.74 dBm

#VBW 3 MHz

/16.5000 MHz

Data Rate: 24 Mbps

Span 35 MHz
Sweep 9.99 ms (1000

Fower Spectral Density

-62.38 dBm/Hz

Channel Frequency: 5785 MHz

Test Report No.: 01200177 001

Date:
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Ref 25 dBm

Atten 25 dB

A TUVRheinland®

Peak

Log

10

dB/
Offst M

1

dB

Center 5.825 GHz
#Res BW 3 MHz

Span 35 MHz
#VBW 3 MHz Sweep 9.99 ms (1000

Channel Fower

Fower Spectral Density

8.60 dBm /16.5000 MHz -63.57 dBm/Hz

Data Rate: 24 Mbps

Channel Frequency: 5825 MHz

Ref 25 dBm

Atten 25 dB

Peak

Log

10

dB/ W"ﬁ“’.

Offst

1

dB

Center 5.745 GHz
#Res BW 3 MHz

Channel Power

Span 35 MHz
#VBW 3 MHz Sweep 9.99 ms (1000

Fower Spectral Density

10.37 dBm /16.5000 MHz -61.81 dBm/Hz

Data Rate: 54 Mbps

Channel Frequency: 5745 MHz
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Ref 25 dBm Atten 25 dB
Peak
L -
1;9 Pl ‘?\.‘,_“_
f.-"'
dB/f - e
W|;-‘ul MI:I' "
Offst
11
dB
Center 5.785 GHz Span 35 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 9.99 ms (1000
Channel Power Fower Spectral Density
9.98 dBm /16.5000 MHz -62.20 dBm/Hz
Data Rate: 54 Mbps Channel Frequency: 5785 MHz
Ref 25 dBm Atten 25 dB
Peak
Log :
10 e’ ey
. ™,
dB/ I
11
dB
Center 5.825 GHz Span 35 MH:z
#Res BW 3 MHz #VBW 3 MH:z Sweep 9.99 ms (1000
Channel Power Fower Spectral Density
8.49 dBm /16.5000 MHz -63.68 dBm/Hz
Data Rate: 54 Mbps Channel Frequency: 5825 MHz
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Maximum Power Spectral Density Section 15.247(e)
Result Pass
Test Specification FCC Part 15 Section 15.247 (e)

Detector Function Peak

Requirement For digitally modulated systems, the power spectral density conducted from the

intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous transmission.

Test Method:

EUT _| 10 dB Attenuator I_ Spectrum

Analyzer
Test Result:
Channel I .
802.11 Data Rate Frequency Total PSD Limit Margin
Protocol (Mbps) (MHz2) (dBm) (dBm) (dB)
2412.00 -1.55 8.00 -9.55
1 2442.00 -2.42 8.00 -10.42
b 2472.00 -5.05 8.00 -13.05
2412.00 -6.97 8.00 -14.97
11 2442.00 -7.55 8.00 -15.55
2472.00 -10.69 8.00 -18.69
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Ref1 dBm

#Atten 20 dB

Mkr1 2.409995 GHz
-2.685 dBm

Peak
Log

<

10
dB/

Tl

Offst
1

——

AN

dB

K

M1 s2

83 FC

Center 2.412 GHz
#Res BW 3 kHz

Span 15 MHz

HVBW 10 kHz  Sweep 1.715 s {1000 pis)

Data Rate: 1 Mbps

Channel Frequency: 2412 MHz

Ref 10 dBm

Atten 10 dB

Mkr1 2.444995 GHz
2.42 dBm

Peak
Log

10
dB/ |

1

i

dB

| ™

I

M1 s2
53 FC

Center 2.447 GHz
#Res BW 3 kHz

Span 15 MHz

#VBW 10 kHz Sweep 1.715 s (1000 pts)

Data Rate: 1 Mbps

Channel Frequency: 2442 MHz
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Ref 10 dBm

Atten 10 dB

Mkr1 2.470986 GHz
-3.049 dBm

Peak
Log

10
dB/

Offst

i e

LY

M1 52
83 FC

Center 2.472 GHz
#Res BW 3 kHz

Span 15 MHz

H#VBW 10 kHz Sweep 1.715 s (1000 pts)

Data Rate: 1 Mbps

Channel Frequency: 2472 MHz

Ref 11 dBm

Atten 10 dB

Mkr1 2.410266 GHz
5£.972 dBm

Peak
Log

10
dB/

Offst

o | WW;P ' “WW%W

=

dB

T

M1 s2
53 FC

Center 2.412 GHz
#Res BW 3 kHz

Span 15 MHz

#VBW 10 kHz Sweep 1.715 s (1000 pts)

Data Rate: 11 Mbps

Channel Frequency: 2412 MHz
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Mkr1 2.440266 GHz
Ref 10 dBm Atten 10 dB 7.553 dBm
Peak
Log
10 1
dB/ L~

Offst WW’“WM

1 .
dB y

M1 52
53 FC
AA
Center 2.442 GHz Span 15 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.715 s (1000 pts)
Data Rate: 11 Mbps Channel Frequency: 2442 MHz
Mkr1 2.475086 GHz
Ref 10 dBm Atten 10 dB -10.69 dBm
Peak
Log
10
dB/ "

?Fﬂ . WMWW%M
dB | ,»J'M M

' ]
M1 52
S3 FC
AR
Center 2.472 GHz Span 15 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.715 s (1000 pts)
Data Rate: 11 Mbps Channel Frequency: 2472 MHz
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Channel
802.11 Data Rate Total PSD _ .
Protocol (Mbps) Frequency (dBm) Limit (dBm) | Margin (dB)
(MHz)
2412.00 -11.12 8.00 -19.12
6 2442.00 -10.23 8.00 -18.23
2472.00 -14.32 8.00 -22.32
2412.00 -11.36 8.00 -19.36
g 24 2442.00 -11.69 8.00 -19.69
2472.00 -15.26 8.00 -23.26
2412.00 -12.97 8.00 -20.97
54 2442.00 -12.77 8.00 -20.77
2472.00 -16.43 8.00 -24.43
Mkr1 2.404830 GHz
Ref5 dBm Atten 5 dB -11.12 dBm
Peak
Log
10
dB/ Ly LEIN IR
Offst VY
11
LS h,
M1 S2
S3 FC
AA

Center 2.412 GHz
#Res BW 3 kHz

Span 25 MHz

#VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 6 Mbps

Channel Frequency: 2412 MHz
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Ref 10 dBm

Atten 1

Mkr1 2.440436 GHz

0 dB -10.23 dBm

Peak
Log

10
dB/

Offst
1

M

WMWM i

dB

M1 s2
53 FC

Center 2.447 GHz
#Res BW 3 kHz

Span 25 MHz

#VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 6 Mbps

Channel Frequency: 2442 MHz

Ref 10 dBm

Atten 1

Mkr1 2.470436 GHz

0 dB -14.32 dBm

Peak
Log

10
dB/

Offst
1

dB

M1 s2
53 FC

Center 2.472 GHz
#Res BW 3 kHz

Span 25 MHz

#VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 6 Mbps

Channel Frequency: 2472 MHz
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Mkr1 2.416367 GHz

Ref5 dBm Atten 5 dB -11.36 dBm
Peak
Log
10 T
nd b bk bl i el by “-lﬁn fl.L'-LIIH.L

dBf HW,. A Ll
Offst VAR T AL R L A

" V |
h,

M1 s2
83 FC
AN
Center 2.412 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 24 Mbps Channel Frequency: 2412 MHz
Mkr1 2.447268 GHz
Ref 10 dBm Atten 10 dB -11.69 dBm
Peak
Log
10
dB/ *

" jw»*wwﬂ«wwww P NL

M Wity

f‘
=

—

=

E

=

L

M1 S2
83 FC
AR
Center 2.442 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 24 Mbps Channel Frequency: 2442 MHz
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Mkr1 2476367 GHz
Ref 10 dBm Atten 10 dB -15.26 dBm
Peak
Log
10
dBf
Offst

11 anMl’i At bl e [ rand by o I0AR wnn'bw“
dB \l !u ey TT[H1T'|"T' I JITI[F'H"TU\'“T‘I ‘*\

M1 SZMW“H V“W

53 FC
AA
Center 2.472 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 24 Mbps Channel Frequency: 2472 MHz
Mkr1 2.415166 GHz
Ref 10 dBm Atten 10 dB -12.97 dBm
Peak
Log
10
dB/ 1

n Jmmmmwwm fwmw@wwh

M1 s2
83 FC

AN
Center 2.412 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 54 Mbps Channel Frequency: 2412 MHz
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Mkr1 2.445191 GHz
Ref 10 dBm Atten 10 dB 1277 dBm
Peak
Log
10
dB/ 1
Offst

i J/WW%WWWF\% WMWTFWWMJ‘*NUML

M1 s2
83 FC

AN
Center 2.442 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 54 Mbps Channel Frequency: 2442 MHz

Mkr1 2.475166 GHz

Ref 10 dBm Atten 10 dB -16.43 dBm
Peak
Log
10
dB/
Offst :

11 "

48 f.]n uwmﬂnﬂu#m munﬂwlh ““ﬁ'“‘fwﬁmwwﬂ\
M1 S2? W
S3 FC

AR
Center 2.472 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 54 Mbps Channel Frequency: 2472 MHz
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802.11 Data Rate Frcehqi”e”negy Total PSD Limit Margin
Protocol (Mbps) (MH2) (dBm) (dBm) (dB)

2412.00 -11.93 8.00 -19.93

2442.00 -10.39 8.00 -18.39

2472.00 -13.85 8.00 -21.85

o 5745.00 -16.07 8.00 -24.07

5785.00 -16.96 8.00 -24.96

5825.00 -18.51 8.00 -26.51

2412.00 -12.29 8.00 -20.29

2442.00 -10.29 8.00 -18.29

2472.00 -15.41 8.00 -23.41

n 39

5745.00 -16.19 8.00 -24.19

5785.00 -17.00 8.00 -25.00

5825.00 -19.45 8.00 -27.45

2412.00 -12.30 8.00 -20.30

2442.00 -10.67 8.00 -18.67

2472.00 -15.81 8.00 -23.81

o 5745.00 -16.08 8.00 -24.08

5785.00 -17.56 8.00 -25.56

5825.00 -18.58 8.00 -26.58
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Mkr1 2.407583 GHz

Ref5 dBm Atten 5 dB -11.93 dBm
Peak

Log

10 1

dB/ ; AW

y 11 T A FIREN |
V
offs e, V-‘NWW dWc‘l
dB

[ Ln.hr h:.“.“ |
¥ X
M1 52
53 FC
AN
Center 2.412 GHz Span 25 MHz
#Res BW 3 kHz #JVBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 6.5 Mbps Channel Frequency: 2412 MHz
Mkr1 2.442338 GHz
Ref5 dBm Atten 5 dB -10.39 dBm
Peak
Log
10 o
dB/ crkadahaidet fn it L
Offst [H‘f AR ERNL 1‘!\"
11

W“ﬂ m"wrm

M1 S2
83 FC
AR
Center 2.442 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 6.5 Mbps Channel Frequency: 2442 MHz
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Mkr1 2.472638 GHz
Ref0 dBm Atten 5 dB -13.85 dBm
Peak
Log N
10

dB/ W iy
Offst {‘*" M I r'frhuh'l\h[' Mﬁ’%«" r'urﬂlllj'u uﬁgdv\'}

1

pu |
/ {

M1 §2
83 FC

AA
Center 2.472 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 6.5 Mbps Channel Frequency: 2472 MHz
Mkr1 5.744987 GHz

Ref 0 dBm Atten 5 dB -16.07 dBm
Peak
Log
10 o
dB/f 1 | [ 4

ofst ARIRR Y Aoy
dB JJ NWWMWW

M1 S2
83 FC
AR
Center 5.745 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pis)
Data Rate: 6.5 Mbps Channel Frequency: 5745 MHz
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Ref0 dBm

Peak
Log
10
dBf
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dB

M1 S2
53 FC
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5dB

Mkr1 5.784987 GHz
-16.96 dBm

A

AR A g
|

Center 5.785 GHz
#Res BW 3 kHz

Span 25 MHz

#VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 6.5 Mbps

Channel Frequency: 5785 MHz

Ref0 dBm

Peak
Log
10
dB/
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1
dB

M1 §2
53 FC

Atten

5 dB

Mkr1 5.824987 GHz
-18.51 dBm

A

Ll

Ll g

=T |

g

Center 5.825 GHz
#Res BW 3 kHz

Span 25 MHz

#VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 6.5 Mbps

Channel Frequency: 5825 MHz

Test Report No.: 01200177 001

Date: 21.01.2013 Page 45 of 156



A TUVRheinland®

www.tuv.com

Mkr1 2.413864 GHz
Ref5 dBm Atten 5 dB 12.29 dBm
Peak
Log
10
dB/ g o .

Ofu m s

"L | |

i . bmt

=0

M1 52
S3 FC
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Center 2.412 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pis)
Data Rate: 39 Mbps Channel Frequency: 2412 MHz
Mkr1 2.439210 GHz
Ref5 dBm Atten 5 dB -10.29 dBm
Peak
Log
10 *
dB/ sl e Aladanis b il
11

dB ;;JJ “

M1 52
S3 FC
AR
Center 2.442 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 39 Mbps Channel Frequency: 2442 MHz
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Mkr1 2.473864 GHz

Ref0 dBm Atten 5 dB -15.41 dBm
Peak
Log
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dB! aha%b%)mm altanih unrlﬁwj%%wm
Offst iy LERARN kA KR T AR T
11
dB )J m
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Center 2.472 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 39 Mbps Channel Frequency: 2472 MHz
Mkr1 5.744987 GHz
Ref0 dBm Atten 5 dB -16.19 dBm
Peak
Log
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dB/
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M1 s2
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AN
Center 5.745 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 39 Mbps Channel Frequency: 5745 MHz
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#VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 39 Mbps

Channel Frequency: 5785 MHz
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Data Rate: 39 Mbps

Channel Frequency: 5825 MHz
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Mkr1 2.407933 GHz
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Data Rate: 65 Mbps Channel Frequency: 2442 MHz
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Channel Frequency: 5745 MHz
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Mkr1 5.784987 GHz
Ref0 dBm Atten 5 dB -17.56 dBm
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Data Rate: 65 Mbps Channel Frequency: 5785 MHz
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802.11 Data Rate Frcehqau”e”ne!y Total PSD Limit Margin
Protocol (Mbps) (MH2) (dBm) (dBm) (dB)
5745.00 -16.04 8.00 -24.04
6 5785.00 -17.22 8.00 -25.22
5825.00 -18.77 8.00 -26.77
5745.00 -16.63 8.00 -24.63
a 24 5785.00 -16.87 8.00 -24.87
5825.00 -18.98 8.00 -26.98
5745.00 -16.17 8.00 2417
54 5785.00 -17.22 8.00 -25.22
5825.00 -19.10 8.00 -27.10
Mkl 5.744987 GHz
Ref0 dBm Atten 5 dB 116.04 dBm
Peak
Log |
a s

ofis ol MM«MWM

e st

M1 S2
53 FC
AR
Center 5.745 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 6.5 Mbps Channel Frequency: 5745 MHz
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Ref0 dBm

Peak
Log
10
dB/
Offst
11
dB

M1 s2
53 FC

Atten

5dB

Mkr1 5.784987 GHz
-17.22 dBm

il

it

WWMM%WM

Tl

Center 5.785 GHz
#Res BW 3 kHz

Span 25 MHz

#VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 6.5 Mbps

Channel Frequency: 5785 MHz

Ref0 dBm

Peak
Log
10
dBf

Offst
1
dB

M1 s2
53 FC

Atten

5dB

Mkr1 5.824987 GHz
-18.77 dBm

il

A

N O

Center 5.825 GHz
#Res BW 3 kHz

Span 25 MHz

#VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 6.5 Mbps

Channel Frequency: 5825 MHz
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Mkr1 5.744987 GHz
Ref 0 dBm Atten 5 dB -16.63 dBm
Peak
Log
10
dBf

ot T Rl g
dB ’X WWW

7 1

M1 S2
83 FC

AR
Center 5.745 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 39 Mbps Channel Frequency: 5745 MHz

Mkr1 5.784987 GHz

Ref0 dBm Atten 5 dB -16.87 dBm
Peak
Log
1“ 1
dB/ T

o || b Ty

M1 52
83 FC

AN
Center 5.785 GHz Span 25 MHz
#Res BW 3 kHz H#VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 39 Mbps Channel Frequency: 5785 MHz
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Mkr1 5.824987 GHz
Ref0 dBm Atten 5 dB -18.98 dBm
Peak
Log
10 |
dB/ o]

" A A o A

=
=]

.
| ¥
ot o

53 FC

AA
Center 5.825 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 39 Mbps Channel Frequency: 5825 MHz

Mkr1 5.744987 GHz

Ref 0 dBm Atten 5 dB -16.17 dBm
Peak
Log
1u 1
dB/ 7

i Mol At
o | wwmww
ot S

M1 S2
53 FC

AN
Center 5.745 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 65 Mbps Channel Frequency: 5745 MHz
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Mkr1 5.784987 GHz
Ref0 dBm Atten 5 dB -17.22 dBm
Peak
Log
10 ]
dB/ b

- WMWMMWW W%Wﬂwwmk

M1 52
S3 FC
AA
Center 5.785 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)
Data Rate: 65 Mbps Channel Frequency: 5785 MHz
Mkr1 5.824987 GHz
Ref0 dBm Atten 5 dB -19.1 dBm
Peak
Log
1“ 1
dB/ &

i ‘JMWWWW {WM'WVT\“WWMWML

f |
MH‘ Mo, o

ik [
S3 FC

AA
Center 5.825 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (1000 pts)

Data Rate: 65 Mbps Channel Frequency: 5825 MHz
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6 dB Bandwidth Section 15.247(a)(2)
Result Pass
Test Specification FCC Part 15 Section 15.247 (a) (2)

Requirement The minimum 6 dB bandwidth shall be at least 500 kHz.

Test Method:

EUT Spectrum Analyzer
Test Result:
80211 | DataRate | _Cannel Lower Upper 6dB 99% OBW
Protocol (Mbps) Frequency Frequency Frequency Bandwidth (MHz2)
(MHz) (MHz) (MH2z) (MH2z)
2412.00 2406.94 2417.04 10.09 12.78
1 2442.00 2436.94 2447.04 10.10 12.69
b 2472.00 2466.94 2477.04 10.09 12.24
2412.00 2406.98 2416.94 9.95 12.22
11 2442.00 2436.80 2446.86 10.05 12.20
2472.00 2466.98 2476.94 9.95 12.23
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Mkr3 2.417035 GHz

Ref 20 dBm Atten 30 dB 0.773 dBm
Peak 1
Lﬂg =2 ¥ =
o et S A | A AN L
10 w7
dB/ .f-"‘ll\“f( \we"l“‘ﬂ
Offst o M
1 3 Mo
B [V %
Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml arer Trace Type X Pz Amplitude
1 13 Freq 24130092 GHz 6,302 dBm
z (11 Freq 2406943 GHz -0.001 dBm
3 (11 Freq 27038 GHz 0772 dBm
Data Rate: 1 Mbps Channel Frequency: 2412 MHz
Mkr3 2.447035 GHz
Ref 20 dBm Atten 30 dB 0.122 dBm
Peak
Log = 3
10 q. i1 wUL-a"n.JL-JULM"I_ HK}WUL*JLJL‘I‘L-J"-J __‘.11_”0
dB/ wh / N \wian
Offst A \"m&
1 . M
dB "u.,;" \Jf
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdarer Trace Type 2 Pcis Amplitude
1 (1) Freg 2430038 GHz 6.045 dBm
2 11 Freq 2436043 GHz -0.412 dBm
] (1) Freg 2447035 GHz 0.122 dBm

Data Rate: 1 Mbps

Channel Frequency: 2442 MHz

Test Report No.: 01200177 001
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Mkr3 2.477035 GHz

Ref 20 dBm Atten 30 dB 2.85 dBm
Peak ]
Log - p -
10 ., N I T O S A -
dB/ L".‘,,l'? \W) ",_,"
Offst L
1 i ™
dB pord” Mt
v S
Center 2.472 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdarer Trace Type X A= Amplitude
1 (1 Freq 2.473092 GHz 2821 dBm
z 01 Freq 24560493 GHz -3.700 dBm
3 (1 Freq 2477035 GHz -2.85 dBm
Data Rate: 1 Mbps Channel Frequency: 2472 MHz

Mkr3 2.416935 GHz

Ref 20 dBm Atten 30 dB 0.281 dBm
Peak 1
Lﬂg a gl “ﬂx\mmmr‘kwwwﬂ ..m‘;
10 P =]
dB/ 2 s,
Offst )"‘(J H’k
1 ] ..n.-«l’” Mmﬁ..
dB o )
Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdamer Trace Type 2 Ais Amplitude
1 (1 Freq 2400307 GHz 6.5 dBm
2 (1) Freq 2406983 GHz 0.703 dBm
2 (1 Freq 2416935 GHz 0.231 dBm
Data Rate: 11 Mbps Channel Frequency: 2412 MHz
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Mkr2 2.436802 GHz

Ref 20 dBm Atten 30 dB 0.445 dBm
Peak 1
Lug awmwmm&mnmhﬂé
10 P M
dB/ 2o [l
Offst lﬂj m‘"l
1 ‘,‘,r'll"r E
| [ ki
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml arer Trace Type X i Amplitude
1 (17 Freq 29934951 GHz 5036 dBm
2 17 Freq 2436802 GHz -0.445 dBm
] 17 Freq 24496855 GHz 0,320 dBm
Data Rate: 11 Mbps Channel Frequency: 2442 MHz

Mkr2 2.466983 GHz
Ref20 dBm Atten 30 dB -2.427 dBm

Peak )
Lo 2
1u g 12\ wr.L} ety prgu el g f
dB/ | BatN
Offst £ "
1 ; N
a8 | o wm“
Center 2.472 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml arer Trace Type X i Amplitude
1 (1 Freq 2473951 GHz 3.525 dBm
2 (1 Freq 2466033 GHz -2.427 dBm
2 (1 Freq 2476035 GHz -2.784 dBm
Data Rate: 11 Mbps Channel Frequency: 2472 MHz
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Ref 10 dBm Atten 20 dB
#Peak
Lug [t T Py | e
0t ] by
10 2 T )
dB/ et ¢
Offst T
1
dB
Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BYW % Pur 59.00 %
12 7811 MHz ¥xdB  -26.00dB
Transmit Freq Error -67.668 kHz
¥ dB Bandwidth 16.272 MHz
Data Rate: 1 Mbps Channel Frequency: 2412 MHz
Ref 10 dBm Atten 20 dB
#Peak
Log
10 Y Wil B A M N
dB/ e e
Offst A
1
dB
Center 2.442 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Oce BYY % Puwr 59.00 %
12.6881 MHz «d5 2500 ¢B
Transmit Freg Errar -157 575 kHz
¥ dB Bandwidth 16.484 MHz
Data Rate: 1 Mbps Channel Frequency: 2442 MHz
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Ref 10 dBm Atten 20 dB
#Peak
Log
10
dB/ - "
Offst —31__,/'{ ‘""\_“.g:—
1 ot Lot el [t bt e
dB
Center 2.472 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms {1000
Occupied Bandwidth Occ BYY % P 99.00 %
12.2449 MHz <38 250045
Transmit Freq Error 523507 kHz
% dB Bandwidth 15172 MHz
Data Rate: 1 Mbps Channel Frequency: 2472 MHz
Ref 10 dBm Atten 20 dB
#Peak
Log — S ——
A M
10 e .
dB/ e
Offst W‘ﬁ—r"
1
dB
Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pwr  59.00 %
12,2217 MHz <45 260048
Transmit Freg Error -44 976 kHz
# dB Bandwidth 15.388 MHz
Data Rate: 11 Mbps Channel Frequency: 2412 MHz
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Ref 10 dBm Atten 20 dB
#Peak
Log
dB/ il =
Offst || e
1
dB

Center 2.442 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BWY % Pwr  59.00 %
12.1953 MHz xdB -26.00 dB

Transmit Freq Error -123.169 kHz
¥ dB Bandwidth 15.269 hHz

Data Rate: 11 Mbps Channel Frequency: 2442 MHz

Ref 10 dBm Atten 20 dB
#Peak
Log e

10 £ "“"'«-.___\
dB/ Y i S
Offst
1

dB

Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BYY % Puwr 99,00 %
12.2257 MHz wdB 2600 dB

Transmit Freg Errar -40.402 kHz
¥ dB Bandwidth 15.533 MHz

Data Rate: 11 Mbps Channel Frequency: 2472 MHz
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802.11 Data Rate Channel Lower Upper 6dB 99% OBW
Protocol (Mbps) Frequency Frequency Frequency Bandwidth (MH2)
P (MHz) (MHz) (MHz) (MHz)
2412.00 2403.70 2420.28 16.58 17.65
6 2442.00 2433.70 2450.28 16.58 17.77
2472.00 2463.72 2480.28 16.56 17.02
2412.00 2403.72 2420.26 16.54 17.23
g 24 2442.00 2433.72 2450.26 16.54 17.30
2472.00 2463.72 2480.28 16.56 16.86
2412.00 2403.72 2420.26 16.54 17.19
54 2442.00 2433.72 2450.26 16.54 17.39
2472.00 2463.72 2480.26 16.54 17.03
Mkr3 2.420278 GHz
Ref 20 dBm Atten 30 dB 5.233 dBm
Peak
Lo T
1ug 3 I, N G 1 N— PO I 3
dB/ 7 i R
Offst oo o
1
dB

Center 2.412 GHz

#Res BW 100 kHz

#VBW 300 kHz

Span 20 MHz

Sweep 9.99 ms (1000 pis)

Ml atier

Trace
1 )]
2 13
3 )]

Type
Freq
Freq
Freq

Data Rate: 6 Mbps

X Pois
2409668 GHz
2403699 GHz
24920278 GHz

Amplitude
0.552 dBm
5418 dBm
-5.233 dBm

Channel Frequency: 2412 MHz
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Mkr2 2.433699 GHz

Ref 20 dBm Atten 30 dB 6.255 dBm
Peak
Log T
10 éwwwww“hn TR Y P ﬂﬂW‘%WWWW%
dB/
Offst nr"ﬂ, \NKHAW.
1
dB
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #WVBW 300 kHz Sweep 9.99 ms (1000 pts)
hdarier Trace Type Pz Amplitude
1 (1 Freq 2 439665 GHz 0.215 dBm
2 (1 Freq 2433699 GHz -6.255 dBm
2 (1 Freq 2.450275 GHz -5.751 dBm
Data Rate: 6 Mbps Channel Frequency: 2442 MHz
Mkr2 2.463719 GHz
Ref 20 dBm Atten 30 dB 9.463 dBm
Peak
Log
10 = :(‘ 3
dB/ Qe W b a2
ofit |/ b,
1 ™
dB
Center 2.472 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hlarker Trace Type X A= Amplitude
1 (1 Freq 2476134 GHz -3.409 dBm
2 (1 Freq 2452719 GHz -9.463 dBm
2 (1 Freq 2430275 GHz -9.814 dBm
Data Rate: 6 Mbps Channel Frequency: 2472 MHz
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Mkr3 2.420258 GHz

Ref 20 dBm Atten 30 dB 4.291 dBm
Peak
I1_uug = " é - Ar—aCh QA P L Y Fi M 2 X =
ol S T o e L v‘!lL.Ir'v- - o '*""-""“""“"W‘“"'ﬂ“ﬂl)
dB/f
Offst o M’{( .L“'\...
1 o i
dB
Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml arer Trace Type X Pz Amplitude
1 13 Freq 2405143 GHz 1624 dBm
2 11 Freq 2403718 GHz -4.604 dBm
3 11 Freq 2420258 GHz -4.281 dBm

Data Rate: 24 Mbps

Channel Frequency: 2412 MHz

Mkr3 2.450258 GHz

Ref 20 dBm Atten 30 dB 4.556 dBm
Peak
Log -
1“ = LT T i b "-""“L-'PV‘-EV“_“'(_‘"V‘L --w-'--v-- A TR "M =
dB/ d l
Offst |- V"J \-.,
1 " Y
dB
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pmis Amplitude

1 11 Freq 24935143 GHz 1.351 dBm

2 11 Freq 2433719 GHz -4, 786 dBm

3 11 Freq 2.450258 GHz -4.656 dBm

Data Rate: 24 Mbps

Channel Frequency: 2442 MHz
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Mkr3 2.480278 GHz

Ref 20 dBm Atten 30 dB 9.886 dBm
Peak
Log N
10 = > I
dB/ ¢-WWWN%WWJMMWWW D
Offst /f ]\
1 .,J’”'ﬂ ‘M\w
dB
Center 2.472 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml arer Trace Type X i Amplitude
1 (17 Fraq 2962887 GHz 2027 dBm
2 17 Freq 2463719 GHz -2.050 dBm
] 17 Freq 2480272 GHz -0.226 dBm
Data Rate: 24 Mbps Channel Frequency: 2472 MHz

Mkr2 2.403719 GHz

Ref 20 dBm Atten 30 dB -4.966 dBm
Peak
Log B .
ll:y ?-..u-wl. TR R Tl -'w'\-lvl.lll-ll.v'v'ﬂ A "MW'?
ofist | .~ M,
1 ~ e
dB
Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml arer Trace Type X i Amplitude
1 (1 Freq 2412651 GHz 1.277 dBm
z (1 Freq 2.403719 GHz -4.966 dBm
3 (1 Freq 2420255 GHz -4.815 dBm
Data Rate: 54 Mbps Channel Frequency: 2412 MHz
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Mkr3 2.450258 GHz

Ref 20 dBm Atten 30 dB 5.593 dBm
Peak
Log B b
10 PR TT L L LST F ta TLTE T ) ‘U"M\—H. T T o W o o 1 =
7 / i
dB/ ,«/ “.,,“
ot | =
dB
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml arer Trace Type X i Amplitude
1 11 Freq 249492651 GHz 1.165 dBm
z 11 Freq 2.433718 GHz -5.025 dBm
3 11 Freq 2.460258 GHz -5.593 dBm

Data Rate: 54 Mbps

Channel Frequency: 2442 MHz

Ref20 dBm Atten 30 dB

Mkr1 2.472651 GHz
-2.647 dBm

Peak

Log

10 =

L =y

dB/
Offst /j

1 4

dB i

Center 2.472 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdaer Trace Type X Ais Amplitude
1 [N Frag 2472651 GHz -2.647 dBm
2 17 Freg 24563719 GHz -2.905 dBm
3 [N Frag 2.480258 GH=z -5.928 dBm

Data Rate: 54 Mbps

Channel Frequency: 2472 MHz
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Ref 10 dBm Atten 20 dB
#Peak
Log
e ek & i L et e
e s =
ﬂﬂ-st vy r"n dl
1
dB
Center 2.412 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms {1000
Occupied Bandwidth Occ BW % Pwrr 99.00 %
17.6502 MHz <38 250045
Transmit Freq Error -80.268 kHz
% dB Bandwidth 35.578 MHz
Data Rate: 6 Mbps Channel Frequency: 2412 MHz
Ref 10 dBm Atten 20 dB
#Peak
Log
10 B B iy
42
dB/ .
Offst ik s i o
1
dB
Center 2.442 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Oce BW % Pt 99.00 %
17.7663 MHz xdB  -26.00 dB
Transmit Freq Error -375.308 kHz
% dB Bandwidth 34.645 MHz
Data Rate: 6 Mbps Channel Frequency: 2442 MHz
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Ref 10 dBm Atten 20 dB
#Peak
Log
10 Y R I o
dB/ pd
Offst 5 & N e
1 WM = T TR -
dB
Center 2.472 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Oce BYW % Pwr 59.00 %
17.0185 MHz «dB 2500 dB
Transrmit Freg Error -25.453 kHz
¥ dB Bandwidth 20,170 MHz
Data Rate: 6 Mbps Channel Frequency: 2472 MHz
Ref 10 dBm Atten 20 dB
#Peak
Log
1u ?’m M—-\mp,Q
dB/ N I aian .
Offst Mri""""'_' T e
1
dB
Center 2.412 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Oce BYW % Pur 93.00 %
17 2260 MHz xdB  -26.00dB
Transmit Freg Error -58.293 kHz
¥ dB Bandwidth 32.796 MHz
Data Rate: 24 Mbps Channel Frequency: 2412 MHz
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Ref 10 dBm Atten 20 dB
#Peak
Log
10 o S B USRS N
dB/ L ey
e M L]
1ﬂﬂ'5| I mm
dB
Center 2.442 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pwt 39.00 %
17.2992 MHz ¥xdB  -26.00dB
Transrmit Freg Error -238.963 kHz
¥ dB Bandwidth 30,499 MHz
Data Rate: 24 Mbps Channel Frequency: 2442 MHz
Ref 10 dBm Atten 20 dB
#Peak
Log
10
Pt AUt A ks Ly T el ]
dB/ P %
Offst N e
1 . PRFPIPN TRV AP g a2 TR ST
dB
Center 2.472 GHz Span 40 MH:z
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BYY % Pwr 99.00 %
16.8634 MHz <d8 26008
Transmit Freg Error -263.193 Hz
¥ dB Bandwidth 20.007 MHz
Data Rate: 24 Mbps Channel Frequency: 2472 MHz
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Ref 10 dBm Atten 20 dB
#Peak
Log
10 L ““L""'Q
dB/ a g,
1
dB
Center 2.412 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pwt 39.00 %
17.1862 MHz ¥xdB  -26.00dB
Transrmit Freg Error -26.296 kHz
¥ dB Bandwidth 32924 MHz
Data Rate: 54 Mbps Channel Frequency: 2412 MHz
Ref 10 dBm Atten 20 dB
#Peak
Log
10 ] s i = = -...nav
dB/ el ",
Offst LN MH%M
1
dB
Center 2.442 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pwt 39.00 %
17 3853 MHZ »dB  -26.00 dBE
Transmit Freq Error -230.800 kHz
¥ dB Bandwidth 32903 MHz
Data Rate: 54 Mbps Channel Frequency: 2442 MHz
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Ref 10 dBm

Atten 20 dB

#Peak
Log

10

dB/ ki

Offst L o My
1 MM

dB

Center 2.472 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Oce BYW % Pur 99.00 %
17.0307 MHz xdB 260043

Transrmit Freg Error 12312 kHz

¥ dB Bandwidth 20.763 MHz

Data Rate: 54 Mbps

Channel Frequency: 2472 MHz

P?gtzclnitl Dg\t/l% E:)t € Frcehqaunennecly Frlég Zv eenr cy FrcleJqpupee nr cy B arﬁ3 dc\j/v?d th 99(06' S ZB)W
(MHz) (MHz) (MHz) (MH2z)

2412.00 2403.12 2420.86 17.74 17.78

2442.00 2433.12 2450.84 17.72 17.82

2472.00 2463.12 2480.90 17.78 17.78

o 5745.00 5736.10 5753.86 17.76 18.04

5785.00 5776.06 5793.88 17.82 17.82

5825.00 5816.10 5833.88 17.78 17.75

2412.00 2403.12 2420.88 17.76 17.79

2442.00 2433.10 2450.92 17.82 17.78

2472.00 2463.12 2480.90 17.78 17.77

" 3 5745.00 5736.10 5753.86 17.76 17.95
5785.00 5776.08 5793.86 17.78 17.78

5825.00 5816.10 5833.88 17.78 17.79

5745.00 2403.10 2420.88 17.78 17.84

5785.00 2433.10 2450.86 17.76 17.86

5825.00 2463.10 2480.86 17.76 17.81

o 2412.00 5736.10 5753.86 17.76 17.91

2442.00 5776.08 5793.86 17.78 17.78

2472.00 5816.08 5833.88 17.80 17.73
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Ref20 dBm Atten 30 dB

Mkr3 2.420859 GHz
-7.067 dBm

Peak

Log

3

1
10 " memwwﬂﬁwmmmw i e T T et
dB/ il ¢

Offst r‘lj

Y

1 - N
dB
Center 2.412 GHz Span 20 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 11 Fraq 2 J05486 GHz 0962 dBm
z 11 Freq 24032119 GHz 7271 dBm
3 11 Freq 24202859 GHz -7.057 dBm

Data Rate: 6.5 Mbps

Channel Frequency: 2412 MHz

Ref20 dBm Atten 30 dB

Mkr3 2.450839 GHz
-5.678 dBm

Peak

Log i

.«w.v " ﬂwmmﬂ%ﬁwmﬂﬂﬁ%

10 s
dB/ ?‘N

Offst

Y

1

dB

Center 2.442 GHz Span 20 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude
1 11 Fraq 2446139 GHz 0.451 dBm
2 11 Freq 2.433119 GHz -5.369 dBm
3 11 Freq 2450339 GHz 5678 dBm

Data Rate: 6.5 Mbps

Channel Frequency: 2442 MHz
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Mkr3 2.480899 GHz
Atten 30 dB -10.66 dBm

[l e gty

Ref 20 dBm
Peak

Log

10 =
dB/ el
Offst r"’

1

dB

Center 2.472 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdarer Trace Type 2 Pis Amplitude
1 (1 Freq 2.473011 GHz -4.511 dBm
2 (1 Freq 2.4963110 GHz -10.46 dBm
3 (1 Freq 2.420899 GHz -10.66 dBm
Data Rate: 6.5 Mbps Channel Frequency: 2472 MHz
Mkr2 5.736101 GHz
Ref 20 dBm Atten 30 dB -10.73 dBm
Peak
Log 1
10 =z 2 3
dB/ o Tkl Mot Bkl Bkl bl """""""l""“‘ur TR e P L T Ty
Offst )"’ \
1 o )
dB

Center 5.745 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X iz Amplitude

1 Il Freq 5. 74466 GHz -471 dBm
z 01 Frag 5736101 GHz -10.72 dBm
< 01 Frag 5753250 GHz -10.97 4Bm

Data Rate: 6.5 Mbps Channel Frequency: 5745 MHz
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Mkr2 5.776061 GHz

Ref20 dBm Atten 30 dB -14.41 dBm
Peak
Log
10 "
P10 A ey e gy o o e | e e ..J...a..._ EFT-IRPPIRIT I TP I) E

dB/ ‘%mm&ﬂm
Offst

Lhdh Loy -.T

1

kN

dB i k
Center 5.785 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude

1 13 Freq 5777963 GHz -7.428 dBm

2 (11 Freg 5776061 GHz -14.44 dBm

] 1 Freg 5793279 GHz -14.99 dBm
Data Rate: 6.5 Mbps Channel Frequency: 5785 MHz

Mkr3 5.833879 GHz
Ref20 dBm Atten 30 dB -15.32 dBm
Peak
Log
10 5
dB/ e e = =
Offst ? hid Hﬁ?
1|/ M,
d8  } \™
Center 5.825 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude

1 13 Freq 5821456 GHz -9.21 dBm

2 (11 Freg 5216101 GHz -15.48 dBm

] (1 Freg 5833870 GHz -15.22 dBm

Data Rate: 6.5 Mbps

Channel Frequency: 5825 MHz
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Mkr3 2.420879 GHz

Ref 20 dBm Atten 30 dB £.924 dBm
Peak
Log {1}
10 2? B P T R T e N LG ik T TaTet ST T T gy P -
dB/ M'?
Offst J'( L'l\
1 - ™
dB
Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 (11 Freg 2400247 GHz -0.554 dBm
2 (11 Freg 2403119 GHz -6.545 dBm
3 (11 Freg 24202870 GHz -6.024 dBm
Data Rate: 39 Mbps Channel Frequency: 2412 MHz

Mkr3 2.450919 GHz

Ref 20 dBm Atten 30 dB 5.858 dBm
Peak
I'I_uug = ey i o ?—un R I Be e s = e L ey T T e =
dB/ ?«- II“'I( W?
Offst ..JJJ L“‘-..
1
dB
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hd arier Trace Type X A= Amplitude

1 1) Freg 2 430508 GHz 0.229 dBm

2 1) Frag 2.433099 GHz -5.307 dBm

] 1) Freg 2460818 GHz -5.85% dBm
Data Rate: 39 Mbps Channel Frequency: 2442 MHz
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Ref 20 dBm Atten 30 dB

Mkr3 2.480899 GHz
9.3 dBm

Peak

Log

dB/

10 (2}"“"'" 4

Offst /I

1 L

dB

Center 2.472 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hlaker Trace Type 2 Pis Amplitude
1 1 Frag 2467586 GHz -2.424 dBm
2 1 Frag 24631189 GH=z -0.543 dBm
3 1 Frag 2420899 GHz -0.3 dBm

Data Rate: 39 Mbps

Channel Frequency: 2472 MHz

Mkr1 5.738163 GHz

Ref 20 dBm Atten 30 dB 4.321 dBm
Peak
Log .
10 = 2 E]
dB! ¢ i s e e it i ™
Offst f'l ]L
1 o
dB
Center 5.745 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude

1 1) Frag 6738163 GHz -4321 dBm

2 1) Frag 8736101 GHz -10.12 dBm

3 1) Frag 6763850 GHz -10.4 dBm

Data Rate: 39 Mbps

Channel Frequency: 5745 MHz
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Mkr1 5.786832 GHz

Ref 20 dBm Atten 30 dB 6.236 dBm
Peak
Log
10 - S .
dB/ j{u’w—'\ e jimi Fo ittty ) UM byl T
Offst
(. ,
dB ™
Center 5.785 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude

1 1) Frag 6. 7TEEE3Z GHz -6 236 dBm

2 1) Frag 6. 77TE081 GHz -12.81 dBm

3 1) Frag 6702850 GHz -12.66 dBm

Data Rate: 39 Mbps

Channel Frequency: 5785 MHz

Ref20 dBm Atten 30 dB

Mkr3 5.833879 GHz
-14.42 dBm

Peak

Log

10

Fnimatiedors, sl 2L, -

dB/ e
Offst _?“

Wy .1-.--.-'.II“|-.-.-

v e L e u\?

1 J

dB |7 K
Center 5.825 GHz Span 20 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude
1 (1 Freq 5.5826852 GHz -8.2941 dBm
2 11 Freq 5816101 GH=z -14.46 dBm
3 11 Freq 5.833879 GHz -14.42 dBm

Data Rate: 39 Mbps

Channel Frequency: 5825 MHz
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Mkr3 2.420879 GHz

Ref 20 dBm Atten 30 dB 6.627 dBm
Peak
Log <1>
10 = Ty e e T S T Y ¥ R Y "
dB/ ; o %
Offst rK l‘l.\
1 L N
dB
Center 2.412 GHz Span 20 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 (11 Freg 2410443 GHz -0.201 dBm
2 (11 Freg 2403000 GHz -6.437 dBm
3 (11 Freg 24202870 GHz 6627 dBm
Data Rate: 65 Mbps Channel Frequency: 2412 MHz

Mkr2 2.433099 GHz

Ref 20 dBm Atten 30 dB 4.831 dBm
Peak
b =Y B 'r'\---'lt-'-\ﬂ.-'|'"'"n-'1Ih Ll e o} T R W A G B op T
dB/ ?W
Offst ,_h-"j \'L
1
dB
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude
1 (1 Freq 2.438245 GHz 1.779 dBm
2 (1 Freq 2.433009 GHz -4.231 dBm
2 (1 Freq 2.450359 GHz -4.326 dBm
Data Rate: 65 Mbps Channel Frequency: 2442 MHz
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Mkr3 2.480859 GHz

Ref 20 dBm Atten 30 dB 8.715 dBm
Peak
Log N
10 = < =
dB/ wﬁwwﬂwwww% FWMWWW
ofist |/ \,
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dB
Center 2.472 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdamer Trace Type X A= Amplitude
1 (1) Freq 2.47 1069 GHz -2.701 dBm
2 (1) Freq 2453099 GHz -0.2564 dBm
] (1) Freq 2.420353 GHz -5.715 dBm
Data Rate: 65 Mbps Channel Frequency: 2472 MHz
Mkr2 5.736101 GHz
Ref20 dBm Atten 30 dB 9596 dBm
Peak
Log N
10 = fS) =
dB! il el e i o ot bt .
Offst .‘J L
1 " M
dB
Center 5.745 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X iz Amplitude
1 (1) Freq 5737482 GHz -3.204 dBm
2 (1) Freq 5736101 GHz -0.506 dBm
] (1) Freq 5.753350 GHz -0.218 dBm
Data Rate: 65 Mbps Channel Frequency: 5745 MHz
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Ref20 dBm

Mkr3 5.793859 GHz

Atten 30 dB -11.56 dBm

Peak

Log

10

=4
dB/ oo
Offst }’

s Bk ik ,Wwwm%

1

k,

dB

!

Center 5.785 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude
1 17 Freq 5777422 zH=z -5.426 dBm
2 11 Freq 5776081 GHz -12.08 dBm
2 1 Freq 5.7932489 GHz -11.56 dBm
Data Rate: 65 Mbps Channel Frequency: 5785 MHz
Mkr3 5.833879 GHz
Ref 20 dBm Atten 30 dB -14.59 dBm
Peak
Log
10 :
dB‘f 2“..-__4 EEIT PUITH L, VP PO l-.nn?ﬂ.m oty bl o vy by gl g, Jr"u'.-._n.nlk _3
7 ! 1
Offst
1/ N
dB o K
Center 5.825 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml arer Trace Type X i Amplitude
1 17 Freq 5.224029 GHz -85 dBm
z 11 Freq 5.816081 GHz -14.45 dBm
3 11 Freq 5833879 GHz -14.59 dBm

Data Rate: 65 Mbps

Channel Frequency: 5825 MHz
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Ref 0 dBm Atten 10 dB
#Peak
L Y PPIPPPUI . PR Sl EFRPA S A SR L
o e e e
I 4
dB/ . - T T
Offst
1
dB
Center 2.412 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Oce BYW % Pwr 59.00 %
17.7763 MHz «dB 2500 dB
Transmit Freq Errar -10.001 kHz
¥ dB Bandwidth 23.453 MHz
Data Rate: 6.5 Mbps Channel Frequency: 2412 MHz
Ref0 dBm Atten 10 dB
#Peak
10 / \
dB/ = LT I
Offst T L B Bl TN
1
dB
Center 2.442 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Oce BYY % Pwr 59.00 %
17.8157 MHz «dB 2500 dB
Transrmit Freg Error 94222 kHz
¥ dB Bandwidth 27.575 MHz
Data Rate: 6.5 Mbps Channel Frequency: 2442 MHz
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Ref 0 dBm Atten 10 dB
#Peak
Log
s b s - At i 4
10 ¥
/ [,
dB/ LA M ¢
Offst M M
1
dB
Center 2.472 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pwt 39.00 %
17.7802 MHz ¥xdB  -26.00dB
Transrmit Freg Error 38,433 kHz
% dB Bandwidth 20301 MHz
Data Rate: 6.5 Mbps Channel Frequency: 2472 MHz
Ref 10 dBm Atten 20 dB
#Peak e NN
Lng V' K+
i KN
10 W PO Y L TV
dB/
Offst
1
dB
Center 5.745 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Oce BYW % Pur 93.00 %
18 0407 MHz xdB  -26.00 dB
Transmit Freg Error -358.348 kHz
# dB Bandwidth 31.887 MHz
Data Rate: 6.5 Mbps Channel Frequency: 5745 MHz
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Ref 10 dBm

Atten 20 dB

#Peak

fisvbym ol g b P

Log

|

10

dB/

kmm

Oftst

1

dB

Center 5.785 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Oce BYW % Pur 99.00 %
17.8221 MHz xdB 260043

Transrmit Freg Error 57190 kHz

¥ dB Bandwidth 209253 MHz

Data Rate: 6.5 Mbps

Ref 10 dBm

Channel Frequency: 5785 MHz

Atten 20 dB

#Peak

>

Log

|-

10

dB/

W.lu Y
o

Oftst

1

dB

Center 5.825 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth

Cce BW % Pwr 9900 %
17.7522 MHz xdB 260048
2797 kHz
20.389 MHz

Transrmit Freg Error
¥ dB Bandwidth

Data Rate: 6.5 Mbps

Channel Frequency: 5825 MHz
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Ref 0 dBm

Atten 10 dB
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#Peak

Log

10

-+

dB/

Oftst

1

dB

Center 2.412 GHz
#Res BW 300 kHz

#VBW 1 MHz

Span 40 MHz
Sweep 9.99 ms (1000

Occupied Bandwidth Oce BYW % Pur 99.00 %
17.7939 MHz «dB 2600 dB

Transmit Freq Error -11.702 kHz

% dB Bandwidth 20.155 MHz

Data Rate: 39 Mbps

Channel Frequency: 2412 MHz

Ref0 dBm

Aften 10 dB

#Peak

Log

10

dB/
Offst

s

T T S

1

dB

Center 2.442 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Oce BYW % Pur 99.00 %
17 7804 MHz »dB  -26.00 dB

Transmit Freqg Error -33.408 kHz

% dB Bandwidth 23.479 hHz

Data Rate: 39 Mbps

Channel Frequency: 2442 MHz
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Ref0 dBm Atten 10 dB
#Peak
Log

10 i
dB/f N L
Offst IR s \’m%
1

dB

Center 2.472 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.7738 MHz xdB 2600 4B

Transrmit Freg Error 25,760 kHz
¥ dB Bandwidth 19.955 MHz

Data Rate: 39 Mbps Channel Frequency: 2472 MHz

Ref 10 dBm Atten 20 dB
#Peak

Log i
P

10

dB/ W sact” MW

Oftst
1
dB

Center 5.745 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BV % Pur 59.00 %
17.9488 MHz xdB  -26.00 dB

Transrmit Freg Error 14.826 kHz
¥ dB Bandwidth 24,549 MHz

Data Rate: 39 Mbps Channel Frequency: 5745 MHz
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Ref 10 dBm Atten 20 dB
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#Peak

T

Log

L

10

.m.wﬁ"”

dB/

Oftst

1

dB

Center 5.785 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Oce BYY % Pwr 59.00 %
17.7848 MHz <dB 260048
Transrmit Freg Error -27.803 kHz
¥ dB Bandwidth 20.578 MHz
Data Rate: 39 Mbps Channel Frequency: 5785 MHz
Ref 10 dBm Atten 20 dB
#Peak | |
Lﬂg ?" Al -“-A.\mm..dﬁ
10 N N e
dB/ o gl
Offst
1
dB
Center 5.825 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MH:z Sweep 9.99 ms (1000

Occupied Bandwidth Oce BYW % Pur 99.00 %
17.7946 MHz xdB  -26.00 dB

Transrmit Freg Error -18.870 kHz

¥ dB Bandwidth 19.826 MHz

Data Rate: 39 Mbps

Channel Frequency: 5825 MHz
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Ref 0 dBm

Atten 10 dB

A TUVRheinland®

#Peak

Log

10

dB/

Oftst

1

dB

Center 2.412 GHz
#Res BW 300 kHz

#VBW 1 MHz

Span 40 MHz
Sweep 9.99 ms (1000

Occupied Bandwidth Occ BYW % Pur 99.00 %
17.8402 MHz «dB 260048

Transmit Freq Error -22.080 kHz

% dB Bandwidth 22326 MHz

Data Rate: 65 Mbps

Ref0 dBm

Atten 10 dB

Channel Frequency: 2412 MHz

#Peak

Log

10

dB/

TR
Chid 1

Offst

1

dB

Center 2.442 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Oce BYW % Pur 99.00 %
17.8582 MHz xdB  -26.00 dB

Transrmit Freg Error -87.317 kHz

¥ dB Bandwidth 23675 MHz

Data Rate: 65 Mbps

Channel Frequency: 2442 MHz
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Ref D dBm Atten 10 dB
#Peak
Lo
g A s T
10 7
dB/ " N
OFfst |, et el ittt i
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dB
Center 2.472 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Oce BYY % Pwr 59.00 %
17.8083 MHz <dB 260048
Transrmit Freg Error 23.480 kHz
% dB Bandwidth 20.319 MHz
Data Rate: 65 Mbps Channel Frequency: 2472 MHz
Ref 10 dBm Atten 20 dB
#Peak
L o e bk it s = Hhefingy,
- / Y
10 S Lo N
dBf  [apirrr
Offst
1
dB
Center 5.745 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pwr 93.00 %
17.9097 MHz <dB 260048
Transmit Freg Error -12.846 kHz
% dB Bandwidth 29.497 MHz

Data Rate: 65 Mbps

Channel Frequency: 5745 MHz
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Ref 10 dBm Atten 20 dB
#Peak
Log ;? ot ittt b Ml
10 7 i
dB/ TR i ST
Offst
1

dB

e

(M

Center 5.785 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.7822 MHz xdB  -26.00 dB

Transrmit Freq Error -30.590 kHz
¥ dB Bandwidth 20,370 MHz

Data Rate: 65 Mbps Channel Frequency: 5785 MHz

Ref 10 dBm Atten 20 dB

#Peak |
bl 2

:—:g . f?p TH\. .

dﬂEf‘;l mw,ﬂh _:;"‘rd 1"“:\_- 4 “'}"mﬁlh P

i

Center 5.825 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Oce BW % Pur 99.00 %
17 7331 MHz xdB  -26.00 dB

Transrmit Freq Error -37 693 kHz
¥ dB Bandwidth 20156 MHz

Data Rate: 65 Mbps Channel Frequency: 5825 MHz
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(MHz) (MHz) (MHz) (MHz)

5745.00 5736.67 5753.28 16.61 17.28

6 5785.00 5776.68 5793.26 16.58 16.90

5825.00 5816.67 5833.28 16.61 16.89

5745.00 5736.67 5753.26 16.59 17.05

a 24 5785.00 5776.67 5793.26 16.59 16.84

5825.00 5816.70 5833.26 16.56 16.79

5745.00 5736.68 5753.26 16.58 16.95

54 5785.00 5776.72 5793.22 16.50 16.81

5825.00 5816.70 5833.24 16.54 16.76

Mkr3 5.753278 GHz

Ref 20 dBm Atten 30 dB -11.37 dBm
Peak
Log
10 : 8
dBulr mwﬁmﬁuw‘ﬂm MWVNMUW“ Mhmwzwmﬁ "
Offst / %
1 i P
dB
Center 5.745 GHz Span 20 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 (1) Freq 5743114 GHz -4.753 dBm
e (1 Freq 5736699 GHz -10.75 dBm
3 (1 Freq 57532758 GHz -11.37 dBm
Data Rate: 6 Mbps Channel Frequency: 5745 MHz
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Mkr2 5.776679 GHz
Ref20 dBm -13.53 dBm
Peak
Log
10
dB/

Offst
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Atten 30 dB

wmmwwéamwwm

L} Jahiras Ay CIPCNNPT I TPF

[ w
7|

Center 5.785 GHz Span 20 MHz

#Res BW 100 kHz

#VBW 300 kHz

Sweep 9.99 ms (1000 pis)

Ml atier Trace Type X Pmis Amplitude
1 (1) Freq 5781006 GHz SF.057 dBm
2 11 Freq 5776679 GHz -13.52 dBm
3 (1) Freq 5793258 GHz -13.12 dBm
Data Rate: 6 Mbps Channel Frequency: 5785 MHz
Mkr3 5.833278 GHz
Ref 20 dBm Atten 30 dB -15.56 dBm
Peak
Log
10 W
dB‘f - PR TP T L e Py iy T ISl ek b | wvwﬁ'ﬁ-mup TR =
7 " R
Offst
1 7 N
B |7 Y
Center 5.825 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml arer Trace Type X i Amplitude
1 11 Freqg 5.820134 GHz -8.867 dBm
z 11 Freq 5816699 GHz -15.17 dBm
3 (12 Fraq 58933278 GHz -15.56 dBm

Data Rate: 6 Mbps Channel Frequency: 5825 MHz
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Ref20 dBm

Atten 30 dB

Mkr3 5.753258 GHz
-10.23 dBm

Peak

Log

10
dB/

e B R AT e

Offst
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1 [

dB

Center 5.745 GHz Span 20 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 1 Freq 5741887 GHz -4.405 dBm
2 (11 Freq 5. 736699 GH=z -10.44 dBm
3 (11 Freq 5753258 GH=z -10.23 dBm
Data Rate: 24 Mbps Channel Frequency: 5745 MHz
Mkr2 5.776699 GHz
Ref20 dBm Atten 30 dB -12.88 dBm
Peak
Log
10 . . .
dB/ EWWM-‘PVSEJ\{\WWH PSRN W PR IR EAP Y
Offst }v ‘(
1 o ",
dB o i
Center 5.785 GHz Span 20 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude
1 (1 Freq 5781887 o¢Hz -6.587 dBm
2 (11 Freq 5. 776699 GH= -12.88 dBm
3 (11 Freq 5793258 GHz -12.54 dBm

Data Rate: 24 Mbps

Channel Frequency: 5785 MHz
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Mkr2 5.816699 GHz

Ref 20 dBm Atten 30 dB -15.49 dBm
Peak
Log
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Center 5.825 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml arer Trace Type X i Amplitude
1 (1 Freq 5.818123 GHz -3.743 dBm
2 (1 Freq 5.516699 GHz -15.48 dBm
3 (1 Freq 5.833258 GHz -15.07 dBm
Data Rate: 24 Mbps Channel Frequency: 5825 MHz

Mkr3 5.753258 GHz

Ref20 dBm Atten 30 dB -11.57 dBm
Peak
Log N
10
Offst / ,
1 .
dB
Center 5.745 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude
1 13 Freq 5 743388 GHz -4007 dBm
2 (11 Freg 5736632 GHz -10.74 dBm
] (13 Freg 5753258 GHz -11.57 dBm
Data Rate: 54 Mbps Channel Frequency: 5745 MHz
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Mkr3 5.793218 GHz

Ref 20 dBm Atten 30 dB -10.65 dBm
Peak
Log
10 z 1 5
dB/ _fnm-wwm WW'W AR, NP \l
Offst
1 - ",
dB L i
Center 5.785 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml atier Trace Type X iz Amplitude
1 (1) Freq 5781527 GHz -5.526 dBm
2 (1) Freq H.77ET22 GHz -11.22 dBm
3 1) Freq A 703218 GH=z -10.65 dBm
Data Rate: 54 Mbps Channel Frequency: 5785 MHz
Mkr2 5.816702 GHz
Ref 20 dBm Atten 30 dB -14.44 dBm
Peak
Log
10 = -
=3
dB/ R e =, “"'“'""‘""\l'l,‘. u,-"-c e e A e Y
Offst
1 . N,
dB r/'r ™)
Center 5.825 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml arer Trace Type X i Amplitude
1 17 Freq 5825631 H=z -2.327 dBm
2 (17 Fraq 5816702 GH=z -14.44 dBm
2 1 Freq 5833238 GHz -14.07 dBm

Data Rate: 54 Mbps

Channel Frequency: 5825 MHz

Test Report No.: 01200177 001
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Ref 10 dBm Atten 20 dB
#Peak L I
Log £ £+
10 Ww"’ AN
dB/ [ =
Offst
1
dB
Center 5.745 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pwr  59.00 %
17.2839 MHz xdB  -26.00 dB
Transmit Freq Error -91.0B83 kHz
% dB Bandwidth 32.492 MHz
Data Rate: 6 Mbps Channel Frequency: 5745 MHz
Ref 10 dBm Atten 20 dB
#Peak
Lo BREE SES
0 7 o
dB/ MW ML G P
Offst
1
dB
Center 5.785 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pwt 39.00 %
16.9021 MHz xdB  -26.00 dB
Transrmit Freg Error -96.247 kHz
% dB Bandwidth 22683 MHz
Data Rate: 6 Mbps Channel Frequency: 5785 MHz
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A TUVRheinland®

Ref 10 dBm

Atten 20 dB

#Peak

Log

10

dB/

A

Offst

Y. v

1

dB

Center 5.825 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth

Do BYWY % P 99 00 %,
16.8870 MHz ¥ dB  -26.00 dB
-48.633 kHz
19.905 MHz

Transmit Freg Error
¥ dB Bandwidth

Data Rate: 6 Mbps

Channel Frequency: 5825 MHz

Ref 10 dBm

Aiten 20 dB

#Peak

Log

10

dB/

R | a1

Oftst

1

dB

Center 5.745 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth

Cocc BW % Power 09 00 %,
17.0455 MHz wdB  -26.00 dB
-21.580 kHz
27785 MHz

Transmit Freg Error
¥ dB Bandwidth

Data Rate: 24 Mbps

Channel Frequency: 5745 MHz

Test Report No.: 01200177 001
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A TUVRheinland®

Ref 10 dBm

Atten 20 dB

#Peak

Log

P Y

10

5

dB/

£
?
§

Oftst

wl.mr-r'ﬂ“""""'" !

1

dB

Center 5.785 GHz
#Res BW 300 kHz

Span 40 MHz

#VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth

Oecc BWY % P 09 00 %,
16.8355 MHz xdB  -26.00 dB
-47.024 kHz
20.308 MHz

Transrmit Freg Error
¥ dB Bandwidth

Data Rate: 24 Mbps

Channel Frequency: 5785 MHz

Ref 10 dBm Atten 20 dB

#Peak

Lﬂg AWMMWG

10 — aw

dB/ g LN

Offst  baun PR T

1

dB

Center 5.825 GHz Span 40 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Oce BWY % Pur 99.00 %

16.7939 MHz <38 260048

Transmit Freg Error -23.208 kHz
¥ dB Bandwidth 19.863 MHz

Data Rate: 24 Mbps

Channel Frequency: 5825 MHz

Test Report No.: 01200177 001
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Ref 10 dBm Atten 20 dB

A TUVRheinland®

#Peak

7 i

MM?

Log yi

10 [

dB/

Offst

1

dB

Center 5.745 GHz
#Res BW 300 kHz

#VBW 1 MHz

Span 40 MHz
Sweep 9.99 ms (1000

Occupied Bandwidth

16.9456 MHz
Transrmit Freq Error -51.385 kHz
¥ dB Bandwidth 27976 MHz

99.00 %
-26.00 dB

Oco BYW % P
% dB

Data Rate: 54 Mbps

Ref 10 dBm Atten 20 dB

Channel Frequency: 5745 MHz

#Peak

Log

10

dB/

Offst

1

dB

Center 5.785 GHz
#Res BW 300 kHz

#VBW 1 MHz

Span 40 MHz
Sweep 9.99 ms (1000

Occupied Bandwidth

16.8144 MHz
Transmit Freq Errar -83.382 kHz
¥ dB Bandwidth 20.011 MHz

99,00 %
-26.00 dB

Occ BWY % P
% dB

Data Rate: 54 Mbps

Channel Frequency: 5785 MHz

Test Report No.: 01200177 001
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A TUVRheinland®

Ref 10 dBm

Atten 20 dB

#Peak

e B L T

Log

10

dB/

e

Oftst

1y ':-,..-Hﬂ-n.vwwr

1

dB

Center 5.825 GHz
#Res BW 300 kHz

#VBW 1 MHz

Span 40 MHz
Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % P 99.00 %
16.7558 MHz «dB 2600 6B

Transmit Freg Error -43.035 kHz

¥ dB Bandwidth 19.854 MHz

Data Rate: 54 Mbps

Channel Frequency: 5825 MHz

Test Report No.: 01200177 001

Date: 21.01.2013
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Band-edge Compliance
Result

Test Specification

Detector Function
Requirement

Test Method:

A_ TUVRheinland®

Section 15.247(d)

Pass

FCC Part15C

Peak

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that
Contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, and provided the transmitter
demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3)
of this section, the attenuation required under this paragraph shall be 30
dB instead of 20 dB..

EUT _| 10 dB Attenuator I_ Spectrum
Analyzer
Test Result:

802.11 | Data Rate Channel Value at Band Edge Limit
Protocol (Mbps) Frequency (dBc)
(MHz) Frequency

(MH2) Value (dBc)
2412.00 2400.00 36.86 20.00
1
o 2472.00 2483.50 44.30 20.00
2412.00 2400.00 38.87 20.00
11
2472.00 2483.50 46.58 20.00

Test Report No.: 01200177 001

Date: 21.01.2013
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A TUVRheinland®

Mkr1 2.409985 GHz

Ref 21 dBm #Atten 20 dB 5527 dBm
Peak N
Log
10 an_.'lJU \,",f’ L, Aall ]
dB! e A
Offst J"/I \
(I S Y Ny
I ) S N Y.
i W
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X iz Amplitude
1 (1) Freq 2 A00925 GHz 5527 dBm
2 1) Freg 2.400000 GHz 3133 dBm
Data Rate: 1 Mbps Channel Frequency: 2412 MHz
Mkr2 2.48350 GHz
Ref 15 dBm Atten 15 dB 41.67 dBm
Peak 1
Lo ¥
10 i
dB/ rflllj \lwr'l'\n
Offst )V‘ \'l.
1 wf \, -
dd - "r'“"""}'.lll A \“" M ol
T LYY
Center 2.472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 1) Fraq 246001 GHz 2631 dBm
2 1) Frag 248250 GHz -1 67 dBm

Data Rate: 1 Mbps

Channel Frequency: 2472 MHz

Test Report No.: 01200177 001
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Mkr2 2.40000 GHz
Ref 15 dBm Atten 15 dB -32.73 dBm

Peak M
Lﬂg o e o
1 7 R
dBf i ‘k,ﬂ
Offst ] i
11 &l o "
dB 'WI “‘H"x,
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdaer Trace Type X A= Amplitude
1 1 Freq 2.40934 GHz 6.137 dBm
2 11 Freq 2.40000 GHz 3273 dBm
Data Rate: 11 Mbps Channel Frequency: 2412 MHz

Mkr2 2.48350 GHz
Ref 15 dBm Atten 15 dB 44.21 dBm
Peak
Lo ]

10 ) 7]
dB/ ] b,

o - o

] =
dB el v R

[ =

Center 2.472 GHz Span 30 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdarer Trace Type 2Pz Amplitude
1 (1 Freq 2 46934 GHz 2372 dBm
z 01 Freq 2 460 GHz -44.21 dBm
Data Rate: 11 Mbps Channel Frequency: 2472 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 104 of 156
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802.11 | Data Rate Channel Value at Band Edge Limit

Protocol (Mbps) Frequency (dBc)
(MHz) Fr?&l:_'ezr;cy Value (dBc)

2412.00 2400.00 25.15 20.00

° 2472.00 2483.50 31.25 20.00

2412.00 2400.00 28.26 20.00

J 2 2472.00 2483.50 32.06 20.00

2412.00 2400.00 26.31 20.00

> 2472.00 2483.50 35.85 20.00

Mkr2 2.40000 GHz

Ref 15 dBm Atten 15 dB 2477 dBm
Peak N
Lo
10 g WWWM‘F‘W"&WW
dB/ 1 ,.N'J i\
Offst prarenia Mt g
11
dB
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml atier Trace Type X iz Amplitude
1 (1 Freq 2.41613 GHz 0.377 dBm
2 i1 Freq 2.40000 &Hz -24.77 dBm
Data Rate: 6 Mbps Channel Frequency: 2412 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 105 of 156
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A TUVRheinland®

Mkr2 2.48350 GHz

Ref 15 dBm Atten 15 dB -35.94 dBm
Peak
Log T
10 e ; oy
dB/ 1; 4
Offst of =
1 A Y o
dB [T Ve rtped
Center 2.472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml arer Trace Type X i Amplitude
1 1) Frag 247012 GHz -4 68 dBm
2 1) Frag 242360 GHz -35.94 dBm

Data Rate: 6 Mbps

Channel Frequency: 2472 MHz

Mkr2 2.40000 GHz

Ref 15 dBm Atten 15 dB -26.76 dBm
Peak 1
I.l_;g rwjﬁ‘.«ww p’-ww-ﬂmmmwm-i
dB/ | ,j 5‘1.
Offst M k‘“\m P
T U‘Hhﬂ.ﬂ,
11
dB
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml arer Trace Type X i Amplitude
1 IR} Freg 240517 GHz 1.504 dBm
z (17 Fraq Z.40000 GHz -26.76 dBm

Data Rate: 24 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 01200177 001

Date: 21.01.2013
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Mkr2 2.48359 GHz

Ref 15 dBm Atten 15 dB -35.57 dBm
Peak
Log -
1u dpr ot it b b, -‘mll B AT T
dB/ IIN ]l
Offst J"'f \\
1 e KA
dB s A R o
Center 2.472 GHz Span 30 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml atier Trace Type X Pz Amplitude
1 (1) Freq 247640 GHz -2.506 dBm
b (1) Freq 248350 GHz 3557 dBm
Data Rate: 24 Mbps Channel Frequency: 2472 MHz

Mkr2 2.40000 GHz

Ref 15 dBm Atten 15 dB -23.56 dBm
Peak R
L
1;9 MWUWFWW%Mﬁ
dB/ 1 _u,a";j ]h..h
Offst Mo, .
1 mmmﬁ*ﬂ"ﬂ" s KRR
dB
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 (1 Freq 241523 GHz 0.753 dBm
2 (1) Freq 2.40000 GHz -25 56 dBm
Data Rate: 54 Mbps Channel Frequency: 2412 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 107 of 156



A_ TUVRheinland®

www.tuv.com

Mkr2 2.48350 GHz

Ref 15 dBm Atten 15 dB -39.83 dBm
Peak
I1_|; : ‘l“""’""" . B f.ﬂu.-.n.u,,.,., hro
dB/f 7
"o 4 :
dB [yt " gl
Center 2.472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
harkcer Trace Twpe X Axis Amplitude
1 1 Freq 246356 GHz -3.884 dBm
2 11 Fraq 298350 GHz -38.33 dBm
Data Rate: 54 Mbps Channel Frequency: 2472 MHz
802.11 Data Rate Channel Value at Band Edge Limit
Protocol (Mbps) Fr(el\(jll:'ir;cy Fr?&l:s;cy value (dBC) (dBc)
2412.00 2400.00 29.69 20.00
2472.00 2483.50 30.39 20.00
0 5745.00 5725.00 28.95 20.00
5825.00 5850.00 42.80 20.00
2412.00 2400.00 32.13 20.00
2472.00 2483.50 35.49 20.00
¥ % 5745.00 5725.00 32.08 20.00
5825.00 5850.00 42.10 20.00
2412.00 2400.00 30.56 20.00
2472.00 2483.50 33.06 20.00
o 5745.00 5725.00 32.84 20.00
5825.00 5850.00 41.56 20.00

Test Report No.:

01200177 001
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A TUVRheinland®

Mkr2 2.40000 GHz

Ref 15 dBm Atten 15 dB -31.14 dBm
Peak
1
Log wﬁm
dB/
Offst E 3 I\"u
T Dty
dB
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdarer Trace Type X s Amplitude
1 (11 Freg 2427 GHz -1.452 dBm
z (13 Freg 2.40000 GHz -31.14 dBm
Data Rate: 6.5 Mbps Channel Frequency: 2412 MHz
Mkr2 2.48350 GHz
Ref 15 dBm Atten 15 dB -35.06 dBm
Peak
Log
10 X P T A TP O | AT T
dB/ o
Offst i Iy
1 W Yo
dB jo T m ey
Center 2.472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hlater Trace Type A= Amplitude
1 (11 Freg 245013 GHz 4674 dBm
z (1 Freg 243350 GHz -35.06 dBm

Data Rate: 6.5 Mbps

Channel Frequency: 2472 MHz

Test Report No.: 01200177 001

Date: 21.01.2013
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Mkr2 5.72500 GHz

Ref 15 dBm Atten 15 dB -36.85 dBm
Peak
Log N
10 T aay ,.'.? ol
dB/ - L4 X
Offst f) L.\
11 i Lisated Pl
dB S Ty
| Tl W
Center 5.745 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdater Trace Type X i Amplitude

1 (1 Frag 574008 GHz -7.903 dBm

z (1 Frag 572500 GHz -36.85 dBm
Data Rate: 6.5 Mbps Channel Frequency: 5745 MHz

Mkr2 5.85000 GHz

Ref 15 dBm Atten 15 dB 45342 dBm
Peak
Log
10 1
dB/ o e,
Offst J ]l
1 / |
dB b
Center 5.825 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdaer Trace Type X Ais Amplitude
1 1) Freg 882377 GHz -10.62 dBm
z (1) Freq 585000 GHz -53.42 dBm
Data Rate: 6.5 Mbps Channel Frequency: 2825 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 110 of 156
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Mkr2 2.40000 GHz

Ref 15 dBm Atten 15 dB 32.72 dBm
Peak .
Lo
mg Mwwﬂmwwm
dB/
Offst ; l"k
1 vl b
dB
Center 2.412 GHz Span 30 MH:z
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdarer Trace Type 2Pz Amplitude
1 (1 Freq 241385 GHz -0.585 dBm
z (1 Freq 2.40000 GHz -32.72 dBm
Data Rate: 39 Mbps Channel Frequency: 2412 MHz

Mkr2 2.48350 GHz

Ref 15 dBm Atten 15 dB -38.38 dBm
Peak
Log .
" S RSP A 5 W
dB/
Offst / b
1 £ b, =
dB  [lsauiulni R vttt
Center 2.472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 1) Fraq 2 A7SE5 GHz -2 297 dBm
2 1) Frag 248250 GHz -32.38 dBm
Data Rate: 39 Mbps Channel Frequency: 2472 MHz
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Mkr2 5.72500 GHz

Ref 15 dBm Atten 15 dB -39.65 dBm
Peak
Log N
10 M I i
dB/ [ l
Offst All H
1 ¥ m..;.'-l"l ‘-.“Ilm
dB Py RvHF e,
Center 5.745 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdaneer Trace Type 2 Pois Amplitude
1 (1) Freq 574753 GHz -7.574 dBm
2 (1) Freq 572500 GHz -39.565 dBm
Data Rate: 39Mbps Channel Frequency: 5745 MHz

Mkr? 5.85000 GHz
Ref 15 dBm Atten 15 dB 450,95 dBm
Peak
Log
10
dB/ [+ i e
Offst J[ |l

1 / \
B ket s .
R e

]

Center 5.825 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hlarker Trace Type X A= Amplitude
1 (1) Freq 582227 GHz -3.349 dBm
2 (1) Freq 585000 GHz -50.95 dBm
Data Rate: 39Mbps Channel Frequency: 5825 MHz
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Mkr2 2.40000 GHz

Ref 15 dBm Atten 15 dB 3047 dBm
Peak N
Lo 3
0 — e
dB/
Offst ¥ . .
LT T e
dB
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdarer Trace Type A= Amplitude
1 1) Frag 2 40826 GHz 0.092 dBm
2 (1) Frag 240000 GHz 30,47 dBm
Data Rate: 65 Mbps Channel Frequency: 2412 MHz
Mkr2 2.48356 GHz
Ref 15 dBm Atten 15 dB -36.03 dBm
Peak
L =
ug A m l_u.l-"l-?t Sl kil n | nolh beb o st P Fl
1“ Jl.,.. e Pl e it ety
dB/
Offst /| by
A / N
L I Y Ty s
Center 2.472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdaner Trace Type X Pis Amplitude
1 1) Frag 2 G862 GHz -2.067 dBm
2 1) Freq 2 43356 GHz -36.03 dBm
Data Rate: 65 Mbps Channel Frequency: 2472 MHz
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Mkr1 5.74407 GHz
Ref 15 dBm Atten 15 dB £.24 dBm
Peak
Log 1
10 K
4B/ rme | R i
Offst ) H

1 i MR,
dB "

Center 5.745 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml atier Trace Type X iz Amplitude
1 i1 Freq 5.74407 GHz -6.24 dBm
2 i1 Freq 5.72500 &Hz -39.08 dBm
Data Rate: 65 Mbps Channel Frequency: 5745 MHz

Mkr2 5.85000 GHz
Ref 15 dBm Atten 15 dB 51.45 dBm
Peak

Log

10
dB/ f i

Offst I |

1 / \
dB ol -

Center 5.825 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdanier Trace Type X Ais Amplitude
1 (1) Freq 582311 GHz -9.281 dBm
2 013 Freq 585000 GHz -51.45 dBm
Data Rate: 65Mbps Channel Frequency: 5825 MHz
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802.11 Data Rate Channel Value at Band Edge Limit
Protocol (Mbps) Fr?h(jluHi?cy Fre(’&‘:_g;cy Value (@80) (dBc)
5745.00 5725.00 33.05 20.00

° 5825.00 5850.00 42.22 20.00

5745.00 5725.00 35.85 20.00

2 2 5825.00 5850.00 44.51 20.00
5745.00 5725.00 36.26 20.00

> 5825.00 5850.00 46.04 20.00

Mkr2 5.72500 GHz

Ref 15 dBm Atten 15 dB 42.72 dBm
Peak
Log i
10 14 &
dB/ L1
Offst / Ha
" M
dB
w Ty
Center 5.745 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 ptis)
Ml atier Trace Type X iz Amplitude
1 (1 Freq 575023 GHz -0.667 dBm
2 (1 Freq 5.72500 GHz -42.72 dBm
Data Rate: 6 Mbps Channel Frequency: 5745 MHz
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Mkr2 5.85000 GHz

Ref 15 dBm Atten 15 dB 53.04 dBm
Peak
Log
10 5
dB/ ‘J'"'" ""’"'I
Offst !
1 [ y
dB
mm'i'}j L e =
i Rt
Center 5.825 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hdarer Trace Type A= Amplitude
1 (1 Freq 582665 GHz -10.82 dBm
z (1] Freq 5.35000 GHz -53.04 dBm
Data Rate: 6 Mbps Channel Frequency: 2825 MHz

Mkr1 5.74573 GHz

Ref 15 dBm Atten 15 dB 7.29 dBm
Peak

Log 1

10 £

4B/ WWJXNMW

Offst / |
dB w@ww MM

Center 5.745 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hdaer Trace Type X Ais Amplitude
1 (1 Freqg 5.74573 GHz -7.29 dBm
2 (1 Freq 5.72500 GHz -43.14 dBm
Data Rate: 24 Mbps Channel Frequency: 5745 MHz
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Mkr1 5.81812 GHz

Ref 15 dBm Atten 15 dB 9.288 dBm
Peak
Log .
10 AN
dB/ j.-‘-. Pl rtiny | e \.-...wil
Offst !
1 / i
dB ot A
Center 5.825 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Ml aer Trace Type X Pois Amplitude
1 (1] Freq 5831812 GHz -9.288 dBm
2 (1 Freq 5.85000 GHz -53.8 dBm
Data Rate: 24 Mbps Channel Frequency: 2825 MHz

Mkr2 5.72500 GHz

Ref 15 dBm Atten 15 dB 42.86 dBm
Peak

Log 1

10 Muu'ﬁmh ool e

dB/ [~ / [

Offst / \

& i
;L W T

Center 5.745 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 ptis)
hlarker Trace Type X A= Amplitude
1 (1 Freq 5.74347 GHz -5.595 dBm
2 (1 Freq 5.72500 GHz -42.56 dBm
Data Rate: 54 Mbps Channel Frequency: 5745 MHz
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Mkr2 5.85000 GHz

Ref 15 dBm Atten 15 dB 54.99 dBm
Peak
Log N
10
dB/ Jlf*""‘ "*"*1
Offst :
1 / \
dB J \1
pra W L =
aloa LMM MM@,.,M
Center 5.825 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hlater Trace Type A= Amplitude
1 (1) Freq 582323 GHz -2.051 dBm
2 (1) Freq 5.25000 GHz -54.09 dBm
Data Rate: 54 Mbps Channel Frequency: 2825 MHz
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Conducted Spurious Emission

A TUVRheinland®

Ref 15 dBm Atten 15 dB
Peak ;
Log
10
dB/
Offst
11
dB
MMMMWWMWMW
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pis)
Ml atier Trace Type X iz Amplitude
1 1 Fraq 2422 GHz 346 dBm
Data Rate: 1 Mbps Channel Frequency 2412 MHz
Mkr1 2.474 GHz
Ref 15 dBm Atten 15 dB 0.66 dBm
Peak A
Log e
10
dB/
Offst
11
dB
wﬁ"% et I i T O O il
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 259.7 ms (1000 pts)
hdaner Trace Type 2 A= Amplitude
1 1 Freq 2474 GHz -0.66 dBm

Data Rate: 1 Mbps

Channel Frequency 2472 MHz

Test Report No.: 01200177 001
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Ref 15 dBm Atten 15 dB
Peak -]
Log
10
dB/
Offst
1
dB
it s NP PR R v it
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
Ml atier Trace Type X iz Amplitude
1 (1 Freq 2422 GHz 5.1% dBm
Data Rate: 11 Mbps Channel Frequency 2412 MHz
Mkr1 2.474 GHz
Ref 15 dBm Atten 15 dB 0.837 dBm
Peak N
Log L+
10
dB/
Offst
11
dB
g ‘H“MIMMMH B g L [ EPPRUTR ¥ PP L
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
Ml aer Trace Type X Pois Amplitude
1 (1) Freq 2474 GHz 0.537 dBm
Data Rate: 11 Mbps Channel Frequency 2472 MHz
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Mkr1 2.422 GHz

Ref 15 dBm Atten 15 dB 0.886 dBm
Peak A
Log e
10
dB/
Offst
11
dB
e e T T Iy o s
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 259.7 ms (1000 pts)
Ml atier Trace Type X Pz Amplitude
1 (1) Freq 2.4922 GHz -0.826 dBm
Data Rate: 6 Mbps Channel Frequency 2412 MHz
Mkr1 2.474 GHz
Ref 15 dBm Atten 15 dB 5.758 dBm
Peak
Log 1
10
dB/
Offst
1
dB
MW ’ R YOV P YRR PRy N
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 259.7 ms (1000 pts)
Ml atier Trace Type X Pmis Amplitude
1 (1) Freq 2.474 GHz -5.752 dBm

Data Rate: 6 Mbps

Channel Frequency 2472 MHz

Test Report No.: 01200177 001
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Mkr1 2.422 GHz
Ref 15 dBm Atten 15 dB -1.585 dBm
Peak
Log G
10
dB/
Offst
1
dB

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 259.7 ms (1000 pis)
hdarer Trace Type X Pis Amplitude
1 (1 Freq 2.422 GHz -1.585 dBm
Data Rate: 24 Mbps Channel Frequency 2412 MHz

Mkr1 2.474 GHz
Ref 15 dBm Atten 15 dB 5.571 dBm
Peak
Log 1
10
dB/
Offst
11
dB

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
hdamer Trace Type X A= Amplitude
1 (1 Freq 2.474 GHz -5.571 dBm
Data Rate: 24 Mbps Channel Frequency 2472 MHz
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Mkr1 2.422 GHz

Ref 15 dBm Atten 15 dB 0.368 dBm
Peak i
Log e
10
dB/
Offst
11
dB
R ISV o AR U W bt bl | NPT RSP F o

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 259.7 ms (1000 pis)

Ml atier Trace Type X Pz Amplitude

1 (13 Freq 2.422 GHz -0.362 dBm

Data Rate: 54 Mbps Channel Frequency 2412 MHz

Mkr1 2.474 GHz

Ref 15 dBm Atten 15 dB -3.997 dBm
Peak
Log 1
10 <
dB/
Offst
11
dB
N aal o art WNFLUT: RSN PRV T R

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)

bl arer Trace Type X Pz Amplitude

1 (1 Freg 2.474 GHz -3.997 dBm

Data Rate: 54 Mbps Channel Frequency 2472 MHz
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A TUVRheinland®

Mkr1 2.422 GHz

Ref 15 dBm Atten 15 dB -1.864 dBm
Peak
Log G
10
dB/
Offst
11
dB
M‘“'a“%_.n_ﬂ*mﬂ RS I ST TR PR
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
bl arer Trace Type X Pz Amplitude
1 11 Fraq 7422 GHz -1.864 dBm
Data Rate: 6.5 Mbps Channel Frequency 2412 MHz
Mkr1 2.474 GHz
Ref 15 dBm Atten 15 dB -3.985 dBm
Peak
Log 1
10 <
dB/
Offst
11
dB
WMMW, it N s et T TN MMW
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pis)
hdaneer Trace Type 2 Pois Amplitude
1 (1) Freg 2474 zHz -3.985 dBm

Data Rate: 6 .5Mbps

Channel Frequency 2472 MHz

Test Report No.: 01200177 001
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Mkr1 2.422 GHz

Ref 15 dBm Atten 15 dB -1.145 dBm
Peak
Log 0
10
dB/f
Offst
11
dB
M"'MMWWWM I P,
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 259.7 ms (1000 pts)
bl arer Trace Type X Pz Amplitude
1 (1) Freq 2.422 GHz -1.145 dBm
Data Rate: 39 Mbps Channel Frequency 2412 MHz

Mkr1 2.474 GHz

Ref 15 dBm Atten 15 dB 4.668 dBm
Peak
Log I
10 4
dB/
Offst
11
dB
e v bbb g Rl PR e Py
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
hlarker Trace Type X A= Amplitude
1 (1 Freq 2474 GHz -4.663 dBm
Data Rate: 39 Mbps Channel Frequency 2472 MHz
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Mkr1 2.422 GHz
Ref 15 dBm Atten 15 dB -1.597 dBm
Peak
Log G
10
dB/
Offst
1
dB

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
Ml atier Trace Type X Pz Amplitude
1 (1) Freq 2422 GHz -1.587 dBm
Data Rate: 65 Mbps Channel Frequency 2412 MHz

Mkr1 2.474 GHz
Ref 15 dBm Atten 15 dB 5.128 dBm
Peak
Log b
10
dB/
Offst
1
dB

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pis)
Ml atier Trace Type X Pmis Amplitude
1 (1 Freq 2.474 GHz -5.128 dBm
Data Rate: 65 Mbps Channel Frequency 2472 MHz
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Mkr2 3.849 GHz

Ref 15 dBm Atten 15 dB 46.7 dBm
Peak
Log 1
10 o
dB/
Offst
11
dB 2
W%JL‘MW I ST AT IR WS TR Sy
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
Ml aer Trace Type X Pois Amplitude
1 1 Freq 5748 GHz -8.04 dBm
) 17 Freq 3.840 GHz -45.7 dBm
Data Rate: 6.5 Mbps Channel Frequency 5745 MHz
Mkr2 3.903 GHz
Ref 15 dBm Atten 15 dB 45.6 dBm
Peak
Log .
10 S
dB/
Offst
11
dB =
)
WNMJMHWWWWMMM
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
Mlarer Trace Type 2 Pis Amplitude
1 1 Freq 5.827 GHz -11.02 dBm
z 11 Fraq 3003 GHz -45 6 dBm

Data Rate: 6.5 Mbps

Channel Frequency 5825 MHz

Test Report No.: 01200177 001
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A TUVRheinland®

Mkr3 888 MHz

Ref 15 dBm Atten 15 dB 45.64 dBm
Peak
Log N
10 <
dB/
Offst
11
dB = ;
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
Ml aer Trace Type X Pois Amplitude
1 1 Freq 5748 GHz -7.471 dBm
2 1 Freq 3.8499 GHz -45 .44 dBm
3 1 Freq G285 MHz -45 64 dBm
Data Rate: 39 Mbps Channel Frequency 5745 MHz
Mkr1 5.827 GHz
Ref 15 dBm Atten 15 dB 9.501 dBm
Peak
Log )
10 o
dB/
Offst
1
dB ;
MWAWMWWMW_HWM
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 259.7 ms (1000 pts)
hdaer Trace Type X Ais Amplitude
1 13 Freq 5.8327 GHz -9.501 dBm
z 1 Freq 3.805 GHz -45.16 dBm

Data Rate: 39 Mbps

Channel Frequency 5825 MHz

Test Report No.: 01200177 001

Date: 21.01.2013
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Mkr2 2.812 GHz

Ref 15 dBm Atten 15 dB 46.04 dBm
Peak
Log 1
10 Cr
dB/
Offst
11
dB ;
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
Ml aer Trace Type X Pois Amplitude
1 17 Freq £.748 GHz 7799 dBm
z 11 Freq 2.812 GHz -46.04 dBm

Data Rate: 65 Mbps

Channel Frequency 5745 MHz

Mkr1 5.827 GHz

Ref 15 dBm Atten 15 dB 9.566 dBm
Peak
Log N
10 o]
dB/
Offst
11
dB =
o)
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
hl ateer Trace Type X P Amplitude
1 17 Freq 5827 GHz 0566 dBm
2 11 Freq 2.803 GHz -45.84 dBm

Data Rate: 65 Mbps

Channel Frequency 5825 MHz

Test Report No.: 01200177 001
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Mkr2 5.749 GHz
Ref 15 dBm Atten 15 dB 8.867 dBm
Peak
Log
10 <5
dB/

Offst
1
dB

-

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
bl arer Trace Type X Pz Amplitude
1 (1 Freq 2.812 GHz -45 95 dBm
2 (1 Freq 5749 GHz -5.867 dBm
Data Rate: 6 Mbps Channel Frequency 5745 MHz

Mkr2 3.903 GHz

Ref 15 dBm Atten 15 dB 45.74 dBm
Peak
Log
10 S
dB/
Offst
11
dB =
Fo
M%Amﬁwwwm ey it
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
hdater Trace Type X Puis Amplitude
1 (1 Freq 5827 GHz -10.91 dBm
2 (1 Freq 38903 GHz -45.74 dBm
Data Rate: 6 Mbps Channel Frequency 5825 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 130 of 156



A TUVRheinland®

www.tuv.com

Mkr2 5.749 GHz
Ref 15 dBm Atten 15 dB 8.669 dBm
Peak
Log -
10 ¥
dB/
Offst
1"
dB h

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pis)
Ml atier Trace Type X Pmis Amplitude
1 (1 Freq 2812 GHz -47 47 dBm
2 (1 Freq 5740 GHz -8.669 dBm
Data Rate: 24 Mbps Channel Frequency 5745 MHz

Mkr1 3.903 GHz

Ref 15 dBm Atten 15 dB 45.5 dBm
Peak
Log
=
10 &
dB/
Offst
1
dB {1}
W%ﬂ- g L e i bt Pt MMM
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 259.7 ms (1000 pts)
Ml atier Trace Type X Pz Amplitude
1 13 Freq 2003 GHz -I5.5 dBm
2 (11 Freg 5827 GHz -10.82 dBm
Data Rate: 24 Mbps Channel Frequency 5825 MHz
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Mkr2 2.812 GHz
Ref 15 dBm Atten 15 dB 45.73 dBm
Peak
Log
10
dB/

Offst
11
dB

& -

=
Py
M&‘*’Lﬁwﬁ WWW*WMM_‘WM

Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pis)
hlarker Trace Type X A= Amplitude
1 (1 Freq 5748 3Hz -7.511 dBm
2 (1) Freq 2512 GHz -45.73 dBm
Data Rate: 54 Mbps Channel Frequency 5745 MHz

Mkr1 3.903 GHz

Ref 15 dBm Atten 15 dB 45.01 dBm
Peak
Log
10 p
dB/
Offst
11
1
dB o
| e F] I P s ety Y SR RN MJW'M
Start 30 MHz Stop 26 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 259.7 ms (1000 pts)
Ml atier Trace Type X Pz Amplitude
1 013 Fraq 3.002 GHz -45.01 dBm
2 (1 Freq 5827 GHz -10.49 dBm
Data Rate: 54 Mbps Channel Frequency 5825 MHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 132 of 156



A_ TUVRheinland®

www.tuv.com

Spurious Radiated Emissions and
Section 15.209 and 15.205

Result Pass

Restricted Bands of Operation

Test Specification FCC Part 15 Section 15.209

Test Method ANSI| C63.4-2003

Measurement Location Semi Anechoic Chamber

Measuring Distance 3m

Detection QP for frequency below 1GHz, Average for frequency above 1GHz

Requirement As per the limits mentioned in the bellow table

Limit for Radiated Emission of Section 15.209:

Frequency Field strength Field strength Distance of
(MHz) (uV/m) (dBuV/m) Measurement (m)
0.009 — 0.490 2400/F(kHz) 48.50 — 13.80 300*
0.490 — 1.705 24000/F(kHz) 33.80 — 23.00 30*
1.705 -30 30 29.54 30*
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3

Remark: * the limit shows in the table above of frequency range 0.009 — 0.490, 0.490 — 1.705 MHz and
1.705-30MHz is at 300 meter, 30 meter and 30 meter range respectively, which corresponds to
88,50 — 53.80, 53.80 — 43.00 and 49.5dBuV/m at 3m range by extrapolation calculation and the
measurement of loop antenna.

The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000

MHz Radiated emission limits in these three bands are based on measurements employing an
average detector.

Test result:

For frequency Range 30 MHz - 1 GHz

Test Report No.: 01200177 001 Date: 21.01.2013 Page 133 of 156
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Worst case emissions observed are listed below.

Antenna Frequency Measured Value Limit Margin
Polarization (MHz) (dBuv/m) (dBuv/m) (dB)

45.94 31.25 40.00 -8.75
47.90 30.54 40.00 -9.46
64.82 26.42 40.00 -13.58
98.64 30.78 43.50 -12.72

Vertical
100.64 32.83 43.50 -10.67
144.70 24.13 43.50 -19.37
200.46 28.67 43.50 -14.83
220.64 30.64 43.50 -12.86
48.26 27.90 40.00 -12.10
279.96 28.67 46.00 -17.33

Horizontal
355.00 32.30 46.00 -13.70
452.01 34.49 46.00 -11.51
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For frequency above 1GHz
Antenna 1-Chip Antenna

Protocol: 802.11 b

Data Rate Channel Antenna Frequency Measured Limit Margin
(Mbps) Polarization (MHz) Value (dBuV/m) | (dBuv/m) (dB)
2390(Pk) 53.06 74 -20.94
2390(Av) 37.21 54 -16.79
i 2412(Pk) 85.72 * -
Vertical
2412(Av) 81.36 * -
4824(PK) 55.24 74 -18.76
Low 4824(Av) 50.56 54 -03.44
2390(Pk) 67.8 74 -06.20
2390(Av) 49.58 54 -04.42
. 2412(Pk) 98.33 * -
Horizontal
2412(Av) 93.38 * -
4824(Pk) 59.08 74 -14.92
4824(Av) 52.67 54 -01.33
2442(Pk) 85.92 * -
. 2442(Av) 80.89 * -
Vertical
4884(Pk) 56.13 74.00 -17.87
1 Mid 4884(Av) 49.90 54.00 -04.10
2442(Pk) 98.01 * -
. 2442(Av) 92.98 * -
Horizontal
4884(Pk) 57.68 74.00 -16.32
4884(Av) 50.89 54.00 -03.11
2472(PKk) 86.4 * -
2472(Av) 83.69 * -
i 2483.5(Pk) 48.67 74 -25.33
Vertical
2483.5(Av) 40.03 54 -13.97
4944(Pk) 50.81 74 -23.19
Hiah 4944(Av) 41.54 54 -12.46
g 2472(Pk) 97.86 .
2472(Av) 95.36 *
, 2483.5(Pk) 57.13 74 -16.87
Horizontal
2483.5(Av) 51.33 54 -02.67
4944(PK) 55.99 74 -18.01
4944(Av) 52.16 54 -01.84

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBpuVv/m) (dBpuVv/m) (dB)
2390(Pk) 46.96 74.00 -27.04
2390(Av) 35.02 54.00 -18.98
. 2412(Pk) 85.87 * -
Vertical
2412(Av) 78.18 * -
4824(Pk) 54.25 74.00 -19.75
L 4824(Av) 40.47 54.00 -13.53
ow
2390(Pk) 55.33 74.00 -18.67
2390(Av) 43.32 54.00 -10.68
, 2412(PKk) 101.53 * -
Horizontal
2412(Av) 93.64 * -
4824(Pk) 59.23 74.00 -14.77
4824(Av) 46.13 54.00 -07.87
2442(PK) 87.65 * -
. 2442(Av) 81.22 * -
Vertical
4884(Pk) 56.23 74.00 -17.77
) 4884(Av) 43.25 54.00 -10.75
11 Mid
2442(PK) 103.21 * -
_ 2442(Av) 95.62 * -
Horizontal
4884(Pk) 53.59 74.00 -20.41
4884(Av) 44.58 54.00 -09.42
2472(Pk) 90.31 * -
2472(Av) 82.33 * -
. 2483.5(Pk) 50.47 74.00 -23.53
Vertical
2483.5(Av) 37.82 54.00 -16.18
4944(Pk) 49.19 74.00 -24.81
Hiah 4944(Av) 37.43 54.00 -16.57
i
g 2472(Pk) 102.87 *
2472(Av) 95.20 *
, 2483.5(Pk) 61.47 74.00 -12.53
Horizontal
2483.5(Av) 49.25 54.00 -04.75
4944(Pk) 52.02 74.00 -21.98
4944(Av) 43.61 54.00 -10.39
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Protocol: 802.11 g
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Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuVv/m) (dBpuVv/m) (dB)
2390(Pk) 53.01 74.00 -20.99
2390(Av) 39.41 54.00 -14.59
) 2412(Pk) 83.17 * -
Vertical
2412(Av) 73.85 * -
4824(Pk) 52.63 74.00 -21.37
L 4824(Av) 38.96 54.00 -15.04
ow
2390(Pk) 69.21 74.00 -4.79
2390(Av) 49.99 54.00 -4.01
) 2412(Pk) 99.15 * -
Horizontal
2412(Av) 89.88 * -
4824(Pk) 58.32 74.00 -15.68
4824(Av) 45.16 54.00 -8.84
2442(Pk) 85.26 * -
i 2442(Av) 79.58 * -
Vertical
4884(Pk) 57.69 74.00 -16.31
i 4884(Av) 46.25 54.00 -7.75
6 Mid
2442(Pk) 99.42 * -
. 2442(Av) 90.10 * -
Horizontal
4884(Pk) 53.12 74.00 -20.88
4884(Av) 45.16 54.00 -8.84
2472(Pk) 88.00 * -
2472(Av) 78.36 * -
_ 2483.5(Pk) 58.54 74.00 -15.46
Vertical
2483.5(Av) 40.48 54.00 -13.52
4944(PK) 49.28 74.00 -24.72
High 4944(Av) 37.41 54.00 -16.59
i
g 2472(Pk) 98.90 *
2472(Av) 89.47 *
_ 2483.5(Pk) 71.11 74.00 -2.89
Horizontal
2483.5(Av) 52.32 54.00 -01.68
4944(PK) 51.69 74.00 -22.31
4944(Av) 44.21 54.00 -09.79

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector

Test Report No.: 01200177 001
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Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuv/m) (dBuv/m) (dB)
2390(Pk) 54.60 74.00 -19.40
2390(Av) 39.77 54.00 -14.23
) 2412(Pk) 85.07 * -
Vertical
2412(Av) 75.63 * -
4824(PKk) 51.69 74.00 -22.31
L 4824(Av) 39.08 54.00 -14.92
ow
2390(Pk) 69.02 74.00 -4.98
2390(Av) 53.42 54.00 -0.58
_ 2412(Pk) 99.01 * -
Horizontal
2412(Av) 89.15 * -
4824(Pk) 56.47 74.00 -17.53
4824(Av) 45.21 54.00 -8.79
2442(Pk) 87.62 * -
) 2442(Av) 79.02 * -
Vertical
4884(Pk) 51.08 74.00 -22.92
) 4884(Av) 38.21 54.00 -15.79
24 Mid
2442(Pk) 100.02 * -
_ 2442(Av) 89.98 * -
Horizontal
4884(Pk) 52.36 74.00 -21.64
4884(Av) 44.58 54.00 -09.42
2472(Pk) 87.04 * -
2472(Av) 78.04 * -
) 2483.5(Pk) 58.29 74.00 -15.71
Vertical
2483.5(Av) 40.49 54.00 -13.51
4944(Pk) 50.05 74.00 -23.95
High 4944(Av) 37.48 54.00 -16.52
i
g 2472(Pk) 99.50 *
2472(Av) 89.45 *
_ 2483.5(Pk) 70.96 74.00 -3.04
Horizontal
2483.5(Av) 52.53 54.00 -1.47
4944(Pk) 51.43 74.00 -22.57
4944(Av) 44.08 54.00 -9.92

* - --> Fundamental Frequency
Pk--> Peak Detector

Av--> Average

Detector

Test Report No.: 01200177 001
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Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuVv/m) (dBpuVv/m) (dB)
2390(Pk) 51.58 74.00 -22.42
2390(Av) 38.39 54.00 -15.61
) 2412(Pk) 83.70 * -
Vertical
2412(Av) 74.31 * -
4824(Pk) 51.73 74.00 -22.27
L 4824(Av) 38.27 54.00 -15.73
ow
2390(Pk) 65.16 74.00 -8.84
2390(Av) 51.38 54.00 -2.62
) 2412(Pk) 97.68 * -
Horizontal
2412(Av) 88.18 * -
4824(Pk) 55.32 74.00 -18.68
4824(Av) 44.47 54.00 -9.53
2442(Pk) 86.98 * -
_ 2442(Av) 79.12 * -
Vertical
4884(Pk) 50.10 74.00 -23.90
_ 4884(Av) 36.25 54.00 -17.75
54 Mid
2442(Pk) 100.14 * -
] 2442(Av) 89.32 * -
Horizontal
4884(Pk) 52.16 74.00 -21.84
4884(Av) 43.98 54.00 -10.02
2472(Pk) 87.34 * -
2472(Av) 78.07 * -
) 2483.5(Pk) 57.61 74.00 -16.39
Vertical
2483.5(Av) 41.01 54.00 -12.99
4944(Pk) 49.72 74.00 -24.28
High 4944(Av) 37.39 54.00 -16.61
i
9 2472(Pk) 99.78 *
2472(Av) 89.47 *
) 2483.5(Pk) 70.60 74.00 -03.40
Horizontal
2483.5(Av) 52.44 54.00 -01.56
4944(Pk) 52.44 74.00 -21.56
4944(Av) 44.29 54.00 -09.71

* - --> Fundamental Frequency
Pk--> Peak Detector

Av--> Average Detector
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Protocol: 802.11 n

A_ TUVRheinland®

Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuvIim) (dBuvIim) (dB)
2390(Pk) 50.57 74.00 -23.43
2390(Av) 37.93 54.00 -16.07
) 2412(Pk) 83.21 * -
Vertical
2412(Av) 73.18 * -
4824(PK) 50.90 74.00 -23.10
L 4824(Av) 37.32 54.00 -16.68
ow
2390(Pk) 70.53 74.00 -03.47
2390(Av) 50.83 54.00 -03.17
) 2412(Pk) 96.61 * -
Horizontal
2412(Av) 87.15 * -
4824(PK) 55.29 74.00 -18.71
4824(Av) 43.37 54.00 -10.63
2442(Pk) 88.02 * -
i 2442(Av) 78.84 * -
Vertical
4884(Pk) 52.11 74.00 -21.89
i 4884(Av) 38.62 54.00 -15.38
6.5 Mid
2442(Pk) 98.78 * -
. 2442(Av) 89.32 * -
Horizontal
4884(Pk) 50.86 74.00 -23.14
4884(Av) 43.56 54.00 -10.44
2472(Pk) 87.63 * -
2472(Av) 77.45 * -
) 2483.5(Pk) 58.22 74.00 -15.78
Vertical
2483.5(Av) 40.18 54.00 -13.82
4944(Pk) 50.22 74.00 -23.78
High 4944(Av) 37.51 54.00 -16.49
i
g 2472(Pk) 98.28 *
2472(Av) 89.04 *
_ 2483.5(Pk) 71.61 74.00 -02.39
Horizontal
2483.5(Av) 51.64 54.00 -02.36
4944(PK) 51.08 74.00 -22.92
4944(Av) 43.88 54.00 -10.12

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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www.tuv.com

Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuvIim) (dBuv/m) (dB)
2390(Pk) 58.18 74.00 -15.82
2390(Av) 38.25 54.00 -15.75
] 2412(Pk) 84.81 * -
Vertical
2412(Av) 73.37 * -
4824(Pk) 50.32 74.00 -23.68
L 4824(Av) 37.76 54.00 -16.24
ow
2390(Pk) 66.64 74.00 -07.36
2390(Av) 51.08 54.00 -02.92
) 2412(Pk) 97.82 * -
Horizontal
2412(Av) 87.02 * -
4824(Pk) 54.41 74.00 -19.59
4824(Av) 43.11 54.00 -10.89
2442(Pk) 88.98 * -
) 2442(Av) 78.23 * -
Vertical
4884(PK) 51.32 74.00 -22.68
_ 4884(Av) 39.43 54.00 -14.57
39 Mid
2442(Pk) 99.89 * -
) 2442(Av) 90.65 * -
Horizontal
4884(Pk) 51.86 74.00 -22.14
4884(Av) 45.53 54.00 -8.47
2472(Pk) 88.34 * -
2472(Av) 77.07 * -
) 2483.5(Pk) 58.69 74.00 -15.31
Vertical
2483.5(Av) 40.29 54.00 -13.71
4944(Pk) 50.07 74.00 -23.93
High 4944(Av) 37.43 54.00 -16.57
i
g 2472(Pk) 99.38 *
2472(Av) 89.03 *
) 2483.5(Pk) 71.99 74.00 -02.01
Horizontal
2483.5(Av) 51.86 54.00 -02.14
4944(PK) 50.95 74.00 -23.05
4944(Av) 43.36 54.00 -10.64

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuv/m) (dBuvIim) (dB)
2390(Pk) 53.53 74.00 -20.47
2390(Av) 38.17 54.00 -15.83
] 2412(Pk) 84.81 * -
Vertical
2412(Av) 73.65 * -
4824(PK) 50.99 74.00 -23.01
L 4824(Av) 37.39 54.00 -16.61
ow
2390(Pk) 69.37 74.00 -04.63
2390(Av) 50.85 54.00 -03.15
2412(Pk) 98.07 *
Horizontal
2412(Av) 87.26 -
4824(PK) 54.43 74.00 -19.57
4824(Av) 43.25 54.00 -10.75
2442(Pk) 88.26 * -
2442(Av) 77.56 * -
Vertical
4884(PK) 51.23 74.00 -22.77
4884(Av) 37.21 54.00 -16.79
65 Mid
2442(Pk) 99.01 * -
2442(Av) 90.36 * -
Horizontal
4884(PKk) 52.58 74.00 -21.42
4884(Av) 42.37 54.00 -11.63
2472(Pk) 87.57 * -
2472(Av) 77.10 * -
) 2483.5(Pk) 58.38 74.00 -15.62
Vertical
2483.5(Av) 40.29 54.00 -13.71
4944(PK) 50.05 74.00 -23.95
Hich 4944(Av) 37.42 54.00 -16.58
i
g 2472(Pk) 99.30 *
2472(Av) 89.09 *
_ 2483.5(Pk) 71.26 74.00 -02.74
Horizontal
2483.5(Av) 52.29 54.00 -01.71
4944(PK) 51.85 74.00 -22.15
4944(Av) 43.58 54.00 -10.42

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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A_ TUVRheinland®

Protocol: 802.11 a
Data Rate Ffehaunennecl Antenna Frequency | Measured Value Limit Margin
(Mbps) (l?/le) Y| Polarization |  (MHz) (dBpV/m) (dBpV/m) (dB)
. 5745(Pk) 93.12 * -
Vertical
5745 5745(Av) 83.94 * -
) 5745(Pk) 102.44 * -
Horizontal
5745(Av) 93.33 * -
i 5785(Pk) 92.46 * -
Vertical
5785(Av) 81.35 * -
6 5745
) 5785(Pk) 100.56 * -
Horizontal
5785(Av) 92.36 * -
. 5825(Pk) 87.64 * -
Vertical
5825 5825(Av) 78.70 * -
. 5825(Pk) 99.31 * -
Horizontal
5825(Av) 90.36 * -
. 5745(Pk) 93.93 * -
Vertical
£745 5745(Av) 84.13 * -
) 5745(Pk) 105.24 * -
Horizontal
5745(Av) 95.41 * -
. 5785(Pk) 92.89 * -
Vertical
5785(Av) 83.96 * -
24 5785
) 5785(Pk) 103.58 * -
Horizontal
5785(Av) 95.02 * -
. 5825(Pk) 87.67 * -
Vertical
5825 5825(Av) 77.90 * -
. 5825(Pk) 99.60 * -
Horizontal
5825(Av) 89.90 * -
. 5745(Pk) 93.58 * -
Vertical
5745 5745(Av) 83.58 * -
_ 5745(Pk) 105.02 * -
Horizontal
5745(Av) 94.85 * -
. 5785(Pk) 92.10 * -
Vertical
5785(Av) 80.86 * -
54 5785
) 5785(Pk) 102.85 * -
Horizontal
5785(Av) 92.35 * -
. 5825(Pk) 88.32 * -
Vertical
5825 5825(Av) 78.40 * -
. 5825(Pk) 100.19 * -
Horizontal
5825(Av) 90.28 * -

* - --> Fundamental Frequency
Pk--> Peak Detector

Av--> Average

Detector

Note: No harmonics were found.
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Protocol: 802.11 n

A_ TUVRheinland®

Data Rate Ffehaunennecl Antenna Frequency | Measured Value Limit Margin
(Mbps) (l?/le) Y| Polarization (MHz) (dBpV/m) (dBpV/m) (dB)
) 5745(Pk) 93.29 * -
Vertical
5745 5745(Av) 83.24 * -
. 5745(Pk) 102.61 * -
Horizontal
5745(Av) 93.54 * -
) 5785(Pk) 91.25 * -
Vertical
5785(Av) 81.36 * -
6.5 5745
. 5785(Pk) 100.32 * -
Horizontal
5785(Av) 91.56 * -
. 5825(Pk) 88.70 * -
Vertical
5825 5825(Av) 78.90 * -
. 5825(Pk) 98.91 * -
Horizontal
5825(Av) 88.98 * -
. 5745(Pk) 94.21 * -
Vertical
5745 5745(Av) 84.08 * -
, 5745(Pk) 104.19 * -
Horizontal
5745(Av) 93.55 * -
) 5785(Pk) 92.78 * -
Vertical
5785(Av) 81.95 * -
39 5785
. 5785(Pk) 102.59 * -
Horizontal
5785(Av) 83.01 * -
. 5825(Pk) 89.93 * -
Vertical
5825 5825(Av) 78.34 * -
. 5825(Pk) 101.46 * -
Horizontal
5825(Av) 90.24 * -
) 5745(Pk) 94.38 * -
Vertical
£745 5745(Av) 84.11 * -
) 5745(Pk) 104.14 * -
Horizontal
5745(Av) 93.75 * -
) 5785(Pk) 92.74 * -
Vertical
5785(Av) 82.47 * -
65 5785
. 5785(Pk) 102.73 * -
Horizontal
5785(Av) 92.10 * -
. 5825(Pk) 88.79 * -
Vertical
5825 5825(Av) 77.80 * -
. 5825(Pk) 100.14 * -
Horizontal
5825(Av) 89.86 * -

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector

Note: No harmonics were found.
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Antenna 2 - External Whip Antenna

Protocol: 802.11b

A TUVRheinland®

Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuVv/m) (dBpuVv/m) (dB)
2390(Pk) 52.16 74.00 -21.84
2390(Av) 44.43 54.00 -9.57
. 2412(Pk) 98.97 * -
Vertical
2412(Av) 96.11 * -
4824(Pk) 55.15 74.00 -18.85
Low 4824(Av) 50.55 54.00 -3.45
2390(Pk) 49.08 74.00 -24.92
2390(Av) 39.00 54.00 -15.00
. 2412(Pk) 90.15 * -
Horizontal
2412(Av) 87.38 * -
4824(Pk) 52.89 74.00 -21.11
4824(Av) 46.95 54.00 -7.05
2442(Pk) 98.76 * -
. 2442(Av) 93.48 * -
Vertical
4884(Pk) 57.68 74.00 -16.32
1 Mid 4884(Av) 50.47 54.00 -03.53
2442(Pk) 86.12 * -
, 2442(Av) 81.18 * -
Horizontal
4884(Pk) 56.13 74.00 -17.87
4884(Av) 48.05 54.00 -5.95
2472(Pk) 96.63 * -
2472(Av) 94.56 * R
. 2483.5(Pk) 58.24 74.00 -16.76
Vertical
2483.5(Av) 50.22 54.00 -3.78
4944(Pk) 54.25 74.00 -19.75
High 4944(Av) 52.30 54.00 -01.70
g 2472(Pk) 85.74 * -
2472(Av) 82.87 * -
. 2483.5(Pk) 47.45 74.00 -26.55
Horizontal
2483.5(Av) 39.39 54.00 -14.61
4944(Pk) 52.63 74.00 -21.37
4944(Av) 46.52 54.00 -07.48

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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www.tuv.com

Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuv/m) (dBuv/m) (dB)
2390(Pk) 56.87 74.00 -17.13
2390(Av) 42.56 54.00 -11.44
. 2412(Pk) 103.35 * -
Vertical
2412(Av) 94.58 * -
4824(Pk) 60.25 74.00 -13.75
L 4824(Av) 47.58 54.00 -06.42
ow
2390(Pk) 48.57 74.00 -25.43
2390(Av) 36.21 54.00 -17.79
_ 2412(Pk) 88.69 * -
Horizontal
2412(Av) 81.57 * -
4824(Pk) 53.69 74.00 -20.31
4824(Av) 41.54 54.00 -12.46
2442(Pk) 103.58 * -
. 2442(Av) 96.42 * -
Vertical
4884(Pk) 54.12 74.00 -19.88
) 4884(Av) 43.98 54.00 -10.02
11 Mid
2442(Pk) 88.34 * -
, 2442(Av) 80.98 * -
Horizontal
4884(Pk) 57.01 74.00 -16.99
4884(Av) 44.21 54.00 -09.79
2472(Pk) 101.51 * -
2472(Av) 93.74 * -
_ 2483.5(Pk) 57.25 74.00 -16.75
Vertical
2483.5(Av) 45.22 54.00 -08.78
4944(PK) 51.23 74.00 -22.77
Hiah 4944(Av) 41.46 54.00 -12.54
i
g 2472(Pk) 89.80 : i
2472(Av) 82.13 * -
_ 2483.5(Pk) 47.63 74.00 -26.37
Horizontal
2483.5(Av) 36.33 54.00 -17.67
4944(PK) 50.25 74.00 -23.75
4944(Av) 38.51 54.00 -15.49

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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Protocol: 802.11g

Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuVv/m) (dBuVv/m) (dB)
2390(Pk) 67.89 74.00 -06.11
2390(Av) 50.21 54.00 -03.79
. 2412(Pk) 99.57 * -
Vertical
2412(Av) 88.58 * -
4824(Pk) 52.40 74.00 -21.60
L 4824(Av) 38.01 54.00 -15.99
ow
2390(Pk) 54.21 74.00 -19.79
2390(Av) 38.95 54.00 -15.05
) 2412(Pk) 88.56 * -
Horizontal
2412(Av) 78.69 * -
4824(PK) 54.09 74.00 -19.91
4824(Av) 40.82 54.00 -13.18
2442(Pk) 100.14 * -
) 2442(Av) 90.78 * -
Vertical
4884(PK) 54.69 74.00 -19.31
) 4884(Av) 44.21 54.00 -09.79
6 Mid
2442(Pk) 86.36 * -
. 2442(Av) 80.25 * -
Horizontal
4884(Pk) 57.69 74.00 -16.31
4884(Av) 44.58 54.00 -9.42
2472(Pk) 97.91 * -
2472(Av) 88.70 * -
) 2483.5(Pk) 69.92 74.00 -04.08
Vertical
2483.5(Av) 50.00 54.00 -04.00
4944(PK) 50.58 74.00 -23.42
High 4944(Av) 40.25 54.00 -13.75
i
g 2472(Pk) 87.35 * -
2472(Av) 78.45 * -
) 2483.5(Pk) 60.32 74.00 -13.68
Horizontal
2483.5(Av) 40.74 54.00 -13.26
4944(PK) 51.89 74.00 -22.11
4944(Av) 29.35 54.00 -24.65

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuvIim) (dBuvIim) (dB)
2390(Pk) 68.56 74.00 -05.44
2390(Av) 53.19 54.00 -00.81
) 2412(Pk) 100.22 * -
Vertical
2412(Av) 90.21 * -
4824(Pk) 54.69 74.00 -19.31
. 4824(Av) 44.25 54.00 -09.75
ow
2390(Pk) 55.36 74.00 -18.64
2390(Av) 38.97 54.00 -15.03
_ 2412(Pk) 89.64 * -
Horizontal
2412(Av) 78.69 * -
4824(Pk) 52.31 74.00 -21.69
4824(Av) 38.98 54.00 -15.02
2442(Pk) 101.25 * -
) 2442(Av) 90.36 * -
Vertical
4884(Pk) 53.21 74.00 -20.79
] 4884(Av) 44.01 54.00 -09.99
24 Mid
2442(Pk) 88.14 * -
. 2442(Av) 79.56 * -
Horizontal
4884(Pk) 52.22 74.00 -21.78
4884(Av) 39.02 54.00 -14.98
2472(Pk) 98.10 * -
2472(Av) 88.70 * -
) 2483.5(Pk) 68.58 74.00 -05.42
Vertical
2483.5(Av) 50.52 54.00 -03.48
4944(Pk) 48.69 74.00 -25.31
High 4944(Av) 40.25 54.00 -13.75
i
J 2472(Pk) 85.80 * -
2472(Av) 76.80 * -
_ 2483.5(Pk) 55.99 74.00 -18.01
Horizontal
2483.5(Av) 39.12 54.00 -14.88
4944(Pk) 51.26 74.00 -22.74
4944(Av) 38.25 54.00 -15.75

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBpuVv/m) (dBpuVv/m) (dB)
2390(Pk) 64.62 74.00 -9.38
2390(Av) 48.99 54.00 -5.01
] 2412(Pk) 100.41 * -
Vertical
2412(Av) 90.65 * -
4824(Pk) 50.07 74.00 -23.93
L 4824(Av) 37.65 54.00 -16.35
ow
2390(Pk) 58.55 74.00 -15.45
2390(Av) 42,72 54.00 -11.28
2412(Pk) 93.13 * -
Horizontal
2412(Av) 82.88 * -
4824(Pk) 52.08 74.00 -21.92
4824(Av) 40.23 54.00 -13.77
2442(Pk) 100.98 * -
2442(Av) 90.35 * -
Vertical
4884(Pk) 53.21 74.00 -20.79
4884(Av) 42.98 54.00 -11.02
54 Mid
2442(Pk) 87.65 * -
2442(Av) 80.24 * -
Horizontal
4884(Pk) 51.65 74.00 -22.35
4884(Av) 37.54 54.00 -16.46
2472(Pk) 98.32 * -
2472(Av) 88.67 * -
] 2483.5(Pk) 68.96 74.00 -05.04
Vertical
2483.5(Av) 50.27 54.00 -03.73
4944(Pk) 51.45 74.00 -22.55
o 4944(Av) 45.22 54.00 -08.78
g
2472(Pk) 87.48 * -
2472(Av) 78.10 * -
. 2483.5(Pk) 58.78 74.00 -15.22
Horizontal
2483.5(Av) 40.58 54.00 -13.42
4944(Pk) 50.14 74.00 -23.86
4944(Av) 36.15 54.00 -17.85

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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www.tuv.com
Protocol: 802.11n

Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBpuVv/m) (dBpuVv/m) (dB)
2390(Pk) 68.33 74.00 -05.67
2390(Av) 48.41 54.00 -05.59
) 2412(Pk) 98.58 * -
Vertical
2412(Av) 88.87 * -
4824(Pk) 54.89 74.00 -19.11
L 4824(Av) 40.25 54.00 -13.75
ow
2390(Pk) 61.10 74.00 -12.90
2390(Av) 42.54 54.00 -11.46
) 2412(PKk) 91.07 * -
Horizontal
2412(Av) 81.81 * -
4824(Pk) 53.68 74.00 -20.32
4824(Av) 39.87 54.00 -14.13
2442(PK) 99.68 * -
) 2442(Av) 90.71 * -
Vertical
4884(Pk) 51.78 74.00 -22.22
) 4884(Av) 44.62 54.00 -09.38
6.5 Mid
2442(Pk) 87.84 * -
) 2442(Av) 79.65 * -
Horizontal
4884(Pk) 53.12 74.00 -20.88
4884(Av) 39.21 54.00 -14.79
2472(Pk) 98.39 * -
2472(Av) 88.10 * -
) 2483.5(Pk) 72.31 74.00 -01.69
Vertical
2483.5(Av) 49.94 54.00 -04.06
4944(Pk) 54.87 74.00 -19.13
High 4944(Av) 41.58 54.00 -12.42
i
9 2472(Pk) 86.04 * -
2472(Av) 77.10 * -
) 2483.5(Pk) 61.12 74.00 -12.88
Horizontal
2483.5(Av) 39.78 54.00 -14.22
4944(Pk) 52.69 74.00 -21.31
4944(Av) 38.78 54.00 -15.22

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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A TUVRheinland®

Data Rate

Antenna

Frequency

Measured Value

Limit

(Mbps) | Shannel | b arization (MH2) (dBuVv/m) (dBpv/m) | Margin (dB)
2390(Pk) 67.36 74.00 -06.64
2390(Av) 52.31 54.00 -01.69
_ 2412(Pk) 97.02 * -
Vertical
2412(Av) 86.98 * -
4824(PK) 53.97 74.00 -20.03
L 4824(Av) 42.54 54.00 -11.46
ow
2390(Pk) 58.92 74.00 -15.08
2390(Av) 41.23 54.00 -12.77
_ 2412(Pk) 86.35 * -
Horizontal
2412(Av) 75.24 * -
4824(Pk) 51.26 74.00 -22.74
4824(Av) 37.84 54.00 -16.16
2442(Pk) 100.36 * -
_ 2442(Av) 91.54 * -
Vertical
4884(Pk) 50.69 74.00 -23.31
) 4884(Av) 44,98 54.00 -09.02
39 Mid
2442(Pk) 89.64 * R
_ 2442(Av) 78.87 * -
Horizontal
4884(Pk) 52.32 74.00 -21.68
4884(Av) 39.87 54.00 -14.13
2472(PK) 98.71 * -
2472(Av) 88.00 * -
) 2483.5(Pk) 68.47 74.00 -05.53
Vertical
2483.5(Av) 49.69 54.00 -04.31
4944(Pk) 52.23 74.00 -21.77
High 4944(Av) 40.58 54.00 -13.42
i
g 2472(PK) 88.90 * -
2472(Av) 78.28 * -
, 2483.5(Pk) 57.61 74.00 -16.39
Horizontal
2483.5(Av) 40.63 54.00 -13.37
4944(PK) 54.62 74.00 -19.38
4944(Av) 38.47 54.00 -15.53

* - --> Fundamental Frequency
Pk--> Peak Detector

Av--> Average Detector
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A TUVRheinland®

Data Rate Channel Antenna Frequency | Measured Value Limit Margin
(Mbps) Polarization (MHz) (dBuvIim) (dBuv/m) (dB)
2390(Pk) 69.87 74.00 -04.13
2390(Av) 51.49 54.00 -02.51
] 2412(Pk) 97.24 * -
Vertical
2412(Av) 86.54 * -
4824(Pk) 53.64 74.00 -20.36
L 4824(Av) 42.56 54.00 -11.44
ow
2390(Pk) 54.25 74.00 -19.75
2390(Av) 37.87 54.00 -16.13
) 2412(Pk) 89.64 * -
Horizontal
2412(Av) 77.89 - -
4824(Pk) 51.99 74.00 -22.01
4824(Av) 36.54 54.00 -17.46
2442(Pk) 98.58 * -
] 2442(Av) 89.78 * -
Vertical
4884(Pk) 52.36 74.00 -21.64
] 4884(Av) 43.56 54.00 -10.44
65 Mid
2442(Pk) 89.65 * -
i 2442(Av) 78.54 * -
Horizontal
4884(Pk) 52.14 74.00 -21.86
4884(Av) 38.79 54.00 -15.21
2472(Pk) 99.22 * -
2472(Av) 88.19 * -
] 2483.5(Pk) 69.75 74.00 -04.25
Vertical
2483.5(Av) 50.06 54.00 -03.94
4944(Pk) 52.14 74.00 -21.86
High 4944(Av) 43.01 54.00 -10.99
i
9 2472(Pk) 89.01 * -
2472(Av) 80.87 * -
) 2483.5(Pk) 59.64 74.00 -14.36
Horizontal
2483.5(Av) 40.96 54.00 -13.04
4944(Pk) 52.32 74.00 -21.68
4944(Av) 35.68 54.00 -18.32

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector
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Protocol: 802.11 a

A_ TUVRheinland®

Channel

Data Rate Frequency Antenna Frequency | Measured Value Limit Margin
(Mbps) (MH2) Polarization (MHz) (dBuv/m) (dBuvIim) (dB)
. 5745(Pk) 102.24 * -
Vertical
5745 5745(Av) 92.33 * -
. 5745(Pk) 92.52 * -
Horizontal
5745(Av) 83.44 * -
. 5785(Pk) 100.96 * -
Vertical
5785(Av) 92.56 * -
6 5745
. 5785(Pk) 91.96 * -
Horizontal
5785(Av) 81.45 * -
. 5825(Pk) 98.82 * -
Vertical
5825(Av) 89.74 * -
5825
. 5825(Pk) 86.94 * -
Horizontal
5825(Av) 78.70 * -
. 5745(Pk) 105.54 * -
Vertical
5745(Av) 94.81 * -
5745
. 5745(Pk) 92.98 * -
Horizontal
5745(Av) 84.10 * -
. 5785(Pk) 102.88 * -
Vertical
5785(Av) 94.62 * -
24 5785
. 5785(Pk) 92.23 * -
Horizontal
5785(Av) 83.16 * -
. 5825(Pk) 98.86 * -
Vertical
5825(Av) 88.92 * -
5825
. 5825(Pk) 87.67 * -
Horizontal
5825(Av) 77.58 * -
. 5745(Pk) 104.92 * -
Vertical
5745(Av) 94.65 * -
5745
. 5745(Pk) 94.08 * -
Horizontal
5745(Av) 82.80 * -
. 5785(Pk) 103.05 * -
Vertical
5785(Av) 91.75 * -
54 5785
. 5785(Pk) 92.18 * -
Horizontal
5785(Av) 81.86 * -
. 5825(Pk) 100.72 * -
Vertical
5825(Av) 90.08 * -
5825
. 5825(Pk) 87.38 * -
Horizontal
5825(Av) 78.21 * -

* - --> Fundamental Frequency
Pk--> Peak Detector
Av--> Average Detector

Note: No harmonics were found.
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Protocol: 802.11 n

A_ TUVRheinland®

Data Rate FSehqinennec!y Antenna Frequency | Measured Value Limit Margin
(Mbps) (MH2) Polarization (MHz) (dBuv/m) (dBuvIim) (dB)
. 5745(Pk) 101.98 * -
Vertical
5745 5745(Av) 92.54 * -
. 5745(Pk) 93.79 * -
Horizontal
5745(Av) 82.26 * -
. 5785(Pk) 100.82 * -
Vertical
5785(Av) 90.54 * -
6.5 5745
. 5785(Pk) 91.85 * -
Horizontal
5785(Av) 81.06 * -
. 5825(Pk) 99.20 * -
Vertical
5825(Av) 88.58 * -
5825
. 5825(Pk) 89.08 * -
Horizontal
5825(Av) 78.45 * -
. 5745(Pk) 104.19 * -
Vertical
5745(Av) 93.55 * -
5745
. 5745(Pk) 94.42 * -
Horizontal
5745(Av) 83.24 * -
. 5785(Pk) 102.08 * -
Vertical
5785(Av) 82.71 * -
39 5785
. 5785(Pk) 92.12 * -
Horizontal
5785(Av) 81.17 * -
. 5825(Pk) 100.96 -
Vertical
5825(Av) 99.84 -
5825
. 5825(Pk) 90.23 * -
Horizontal
5825(Av) 77.93 * -
. 5745(Pk) 104.51 * -
Vertical
5745(Av) 92.71 * -
5745
. 5745(Pk) 93.78 * -
Horizontal
5745(Av) 83.72 * -
. 5785(Pk) 102.33 * -
Vertical
5785(Av) 91.82 * -
65 5785
. 5785(Pk) 92.35 * -
Horizontal
5785(Av) 81.67 * -
. 5825(Pk) 100.44 * -
Vertical
5825(Av) 90.42 * -
5825
. 5825(Pk) 89.19 * -
Horizontal
5825(Av) 77.82 * -

* - --> Fundamental Frequency
Pk--> Peak Detector

Av--> Average

Detector

Note: No harmonics were found.
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GC value for 2.4GHz Band and 5725MHz — 5850MHz Bands

Data Rate GC GC GC GC GC GC GC GC GC GC GC GC GC
2412 MHz (2417 MHz 2422 MHz 2427 MHz |2432 MHz |2437 MHz|2442 MHz | 2447 MHz|2452 MHz|2457 MHz|2462 MHz|2467 MHz|2472 MHz

11-b
1-mbps 53 56 56 56 56 56 56 56 56 56 56 56 48
2-mbps 53 56 56 56 56 56 56 56 56 56 56 56 48
5.5-mbps 56 56 56 56 56 56 56 56 56 56 56 56 48
11-mbps 56 56 56 56 56 56 56 56 56 56 56 56 48

119
6-mbps 56 59 59 59 57 57 57 57 57 57 56 47 45
9-mbps 56 59 59 59 57 57 57 57 57 57 56 47 45
12-mbps 56 59 59 59 57 57 57 57 57 57 56 47 45
18-mbps 56 59 59 59 57 57 57 57 57 57 56 47 45
24-mbps 56 56 56 56 54 54 54 54 54 54 53 44 42
36-mbps 56 56 56 56 54 54 54 54 54 54 53 44 42
48-mbps 52 52 52 52 52 52 52 52 52 52 51 42 40
54-mbps 52 52 52 52 52 52 52 52 52 52 51 42 40

11-n
MCS-0(6.5-mbps) 50 59 59 59 57 57 57 57 57 57 50 45 43
MCS-1(13-mbps) 50 59 59 59 57 57 57 57 57 57 50 45 43
MCS-2(19.5-mbps) 50 59 59 59 57 57 57 57 57 57 50 45 43
MCS-3(26-mbps) 50 59 59 59 57 57 57 57 57 57 50 45 43
MCS-4(39-mbps) 50 56 56 56 54 54 54 54 54 54 47 42 40
MCS-5(52-mbps) 50 56 56 56 54 54 54 54 54 54 47 42 40
MCS-6(58.5-mbps) 50 52 52 52 52 52 52 52 52 52 45 40 38
MCS-7(65-mbps) 50 52 52 52 52 52 52 52 52 52 45 40 38
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Data Rate GC GC GC GC GC
5745 MHz 5765 MHz 5785 MHz 5805 MHz 5825 MHz

802.11 a
6-mbps 59 59 59 59 59
9-mbps 59 59 59 59 59
12-mbps 59 59 59 59 59
18-mbps 59 59 59 59 59
24-mbps 59 59 59 59 59
36-mbps 59 59 59 59 59
48-mbps 59 59 59 59 59
54-mbps 59 59 59 59 59

802.11n
MCS-0(6.5-mbps) 59 59 59 59 59
MCS-1(13-mbps) 59 59 59 59 59
MCS-2(19.5-mbps) 59 59 59 59 59
MCS-3(26-mbps) 59 59 59 59 59
MCS-4(39-mbps) 59 59 59 59 59
MCS-5(52-mbps) 59 59 59 59 59
MCS-6(58.5-mbps) 59 59 59 59 59
MCS-7(65-mbps) 59 59 59 59 59
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